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FIG 100 ENGINE YearMonth
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
100 1 17421010001 2l &I (4TNVBBC)ASSY 1
100 1 17421010002 QU &l 4TNV88C-KKTF 1
NOTE




FIG 101B

T455SHGBC
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FIG 101B CYLINDER BLOCK (T454) Year/Month
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
101B| 1 129C00-01560 BLOCK ASSY , CYLINDER 1
101B| 4 |129001-01250 =cd 1
101B| 5 |171051-01921 =cd 1
101B| 6 |129150-02020 =E 10
101B| 9 |129795-02412 BUSH , CAMSHAFT 1
101B | 10 |27241-300000 ELE== = )| 8
101B| 11 |124060-01050 =cd 1
101B | 12 |124160-01910 = 2
101B| 13 |124160-01910 = 1
101B | 14 |27241-120000 = 1
101B | 24 |129150-02931 BEARING , THRUST 2
101B | 27 |129150-01200 AHE 18
101B | 28 |129685-01350 GASKET , HEAD 1
101B| 29 |119309-01810 =cd 1
101B | 30 |129001-02931 BEARING , MAIN 5
101B | 33 |129150-02871 BEARING , 0.25 US 5
101B | 36 |129150-02941 BEARING , THRUST 0.25 1
NOTE
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FIG 102

T455SHGBC

GEAR HOUSING
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FIG 102 GEAR HOUSING vear/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
102 1 129C00-01500 CASE, GEAR 1
102 2 | 129100-01580 PIN, 8X16 2
102 3 | 124160-01751 COVER,?FILLER 1
102 4 [129795-01950 PIPE, KNOCK L=18 2
102 5 |119609-32040 O-RING, P16 2
102 6 |119624-32040 O-RING,?P12.0 1
102 7 |24311-000320 S E0dE 1
102 8 |[26106-080162 FSASUHA=SE 3
102 9 | 124240-01871 COVER 1
102 10 [129C26-01890 GASKET, HO-P 1
102 11 [ 22190-080002 WASHER, SEAL 8 1
102 12 |26106-080162 FSASUHA=SE 4
102 13 | 124240-01871 COVER 1
102 14 [ 129C26-01890 GASKET, HO-P 1
102 15 |22190-080002 WASHER,?SEAL?8 1
102 16 |26106-080142 BOLT, M8X14 PLATED 1
102 17 |26106-080352 FSASUHA=SE 3
102 18 [129C00-01550 COVER?ASSY,?GEAR?CAS 1
102 | 20 |119934-01800 SEAL, OIL 1
102 | 21 |124240-01871 COVER 1
102 | 22 |22190-080002 WASHER,?SEAL?8 1
102 | 23 |26106-080162 FSASUHA=SE 4
102 | 24 |26106-080352 SASUHA=SE 1
102 | 25 |26106-080402 BOLT,?M8X40?PLATED 5
102 | 26 |26106-080602 BOLT, M8X60 PLATED 3
102 | 27 |26106-080852 FSASUHA=SE 4
NOTE
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S
FIG 103 FLYWHEEL HOUSING & OIL SUMP Year/Month
T455SHGBC 2022-12

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
103 1 129100-01580 PIN, 8X16 2

103 2 129C26-01600 HOUSING, FLYWHEEL 1

103 3 119620-01750 CAP 1

103 4 26206-100252 BOLT, M10X25 PLATED 8

103 5 129550-01702 SUMP, OIL 1

103 6 729429-01721 SUMP?ASSY,?0IL 1

103 7 105425-01690 PLUG, 16 1

103 9 22190-160002 WASHER, SEAL 16 1

103 10 |129555-01750 PIPE,?”KNOCK?14X18 1

103 11 |126106-080122 BOLT, M8X12 PLATED 20

103 12 |26106-080502 BOLT, M8X50 PLATED 8

103 13 |126106-081002 BOLT,?M8X100?PLATED 14

103 14 |126106-081202 BOLT, M8X120 PLATED 4

103 15 1129100-01580 PIN, 8X16 2

103 16 | 129100-01640 CASE?ASSY,?0IL?SEAL 1

103 18 1129795-01780 SEAL, OIL 1

103 19 1129486-01670 BOLT, M8X30 9

103 20 | 129A00-21710 SENSOR,?FLYWHEEL?REV 1

103 21 |26450-060162 BOLT, M6X16 1

NOTE
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Year/Month

2022-12

CYLINDER HEAD & BONNET (T454)

SPARE PARTS

FIG 104B
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-15 -



==
FIG 104B CYLINDER HEAD & BONNET (T454) Year/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
104B 1 129601-11241 SHAFTASSY,ROCKER 1
104B 2 129601-11251 SHAFT,ROCKERARM 1
104B| 4 119802-11260 SUPPORT,ROCKERARM 2
104B 5 119802-11270 SUPPORT,ROCKERARM 3
104B 6 129150-11280 SPRING 4
104B 7 129004-11650 ARM,ROCKER 8
104B 8 129150-11230 SCREW,VALVEADJUST 8
104B| 10 |[129150-11750 NUT, M8 8
104B| 11 |26226-080182 STUD, M8X18 3
104B| 12 |129150-11370 CAP,VALVE 8
104B| 13 |[129C00-11710 HEADASSY,CYLINDER 1
104B | 19 |[27241-400000 PLUG,40 2
104B| 20 |129005-11100 VALVE,INTAKE 4
104B| 21 |[129100-11112 VALVE,EXHAUST 4
104B| 22 |129795-11120 SPRING,VALVE 8
104B | 23 |[129795-11180 RETAINER,SPRING 8
104B | 24 |124460-11340 SEAL,VALVESTEM 4
104B | 25 |129A00-11340 SEAL,VALVESTEM 4
104B| 26 |27310-080001 COTTER,8 8
104B| 28 |129978-11871 GASKET,INJECTOR 4
104B | 29 |129A00-11900 RETAINER,INJECTOR 4
104B | 30 |120270-54410 WASHER,INJECTOR 4
104B| 31 |[22351-060012 Aol 2
104B | 32 |26106-080252 FAEZHAZE 3
104B | 33 |[26106-080352 FAEZHAZE 4
104B | 34 |26106-080502 BOLT,M8X50 PLATED 7
104B| 35 |124160-01751 COVER,FILLER 1
104B| 36 |129C00-11350 BONNETASSY 1
104B | 37 |129004-03010 PLATE 1
104B | 38 |129150-03070 BAFFLE,BREATHER 1
104B| 39 |123907-03100 DIAPHRAGM 1
104B | 40 |123907-03110 PLATE 1
104B | 41 |123907-03120 PLATE,BREATHER 1
104B | 42 |123907-03140 SPRING,DIAPHRAGM 1
104B | 44 |129C00-11310 GASKET,COVER 1
104B | 45 |129A00-11330 JOINT 1
104B | 46 |129A00-12703 SENSOR,PRESSURE 1
104B | 47 |129A00-12780 O-RING,PRESSENSOR 2
104B | 48 |129A00-13360 HOSEASSY,PRESEXH 1
104B | 50 |129A00-13380 CLIP,HOSE14 2
104B| 51 |119640-61400 PLUG 1
104B | 52 |22857-500100 SCREW,5X10 4
104B | 53 |22857-500100 SCREW,5X10 6
104B | 54 |26450-060162 BOLT,M6X16 2
104B| 55 |124160-11360 KNOB 3
NOTE
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Year/Month
FIG 104B CYLINDER HEAD & BONNET (T454)
202212
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
104B | 56 |24311-000120 O-RING,1AP12.0 3
104B | 57 |24311-000320 S E0dE 1
104B | 58 |129A00-07900 LIFTER,ENGINE 1
104B | 59 |26106-080202 =E 8X20 2
104B | 60 |129A01-07900 LIFTER,ENGINE 1
104B | 61 |129A01-16810 STAY,DPF 1
104B | 62 |129A23-17380 BRACKET,DPF 1
104B | 63 |26106-080202 =E 8X20 2
104B | 64 |26106-080252 FSASUHA=SE 1
104B | 65 |26106-080302 FSASUHA=SE 2
104B | 66 |119803-77830 HARNESS,WIRE 1
104B | 67 |129008-77800 PLUG,GLOW 4
104B | 68 |[129C00-77820 CONNECTOR,GLOWPLUG 1
104B | 69 |120130-11860 GUIDE,VALVE 4
104B| 70 |129150-11810 GUIDE,VALVE 4
NOTE
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2022-12

SUCTION MANIFOLD (T454)

FIG 105B
T455SHGBC

NOTE
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FIG 105B SUCTION MANIFOLD (T454) Year/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
105B 1 129005-03080 sS4 ool = 200 X 300 1
105B | 2 |129410-03990 1= 123 X 456 X 789 2
105B| 3 129C00-12110 GASKET , INTMANIFOLD 1
105B| 4 129C00-12150 MANIFOLD CMP , INTAKE 1
105B| 5 129C00-12100 MANIFOLD , INT 1
105B| 6 |[26216-060202 BESEE 4
105B| 7 129A00-12720 SENSOR, AIR TEMP 1
105B| 8 |[26106-080502 BOLT , M8X50 PLATED 5
105B| 9 129A00-12810 GASKET , COLLECTOR 1
105B | 10 |[129A00-12851 COLLECTOR, INT CMP 1
105B | 11 |[119660-01570 STUD , M6X12 1
105B | 12 |129A00-12711 SENSOR, AIR TEMP 1
105B | 13 | 129A00-12790 O-RING , TEMP SENSOR 1
105B | 14 | 129A00-12830 COLLECTOR, INT 1
105B | 15 |[129A00-59110 JOINT , HOSE M14 1
105B | 16 | 129A00-59120 JOINT , HOSE 14 1
105B | 17 |[22190-140002 WASHER , SEAL 14 2
105B | 18 |26216-080252 STUD , M8X25 2
105B | 19 |[26716-060002 =AZHE 1
105B | 20 |26106-080502 BOLT , M8X50 PLATED 1
105B | 21 |26106-080752 BOLT , M8X75 PLATED 1
105B | 22 |26216-081052 STUD , M8X105 3
105B | 23 |26306-080002 NUT , M8 3
105B | 24 |129A00-12820 BEND , INLET 1
105B | 25 |129A00-12900 THROTTLE BODY(INT) 1
105B | 26 |129A00-12910 GASKET , THROTTLE 2
105B | 27 |26106-060202 BOLT , M6X20 PLATED 2
105B | 28 |26106-060402 BOLT , M6X40 PLATED 4
105B | 29 |26106-060902 BOLT , M6X90 PLATED 2
NOTE
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2022-12

EXHAUST MANIFOLD (T454)

FIG 106B
T455SHGBC

NOTE
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FIG 106B EXHAUST MANIFOLD (T454) Year/Montn
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
106B | 1 129C00-13100 MANIFOLD, EXHAUST 1
106B| 2 |[129C00-13110 GASKET, EXH MANIFOLD 1
106B| 3 |123900-13130 STUD, M10X22 4
106B| 4 |129A01-13600 BOLT, M10X50 10.9T 1
106B| 5 |129A00-13610 BOLT, M10X80 5
106B| 6 |129A01-13700 STUD,10X80 2
106B | 7 |129A00-13770 SENSOR,EXH TEMP 1
106B| 8 |129A00-91200 BAND CLIP 1
106B| 9 |26306-100002 NUT, M10 2
106B | 10 |129A00-13300 PIPE ASSY, EXHAUST P 1
106B | 11 |23297-080061 CLAMP, A8X6 2
106B | 12 | 129A00-13350 BOLT, PIPE JOINT 1
106B | 13 |23414-120000 GASKET, 12X1.0 2
106B | 14 |26106-060122 BOLT, M6X12 PLATED 2
106B | 15 |129A00-13400 COOLER, EGR 1
106B | 16 |129A00-13410 GASKET, EGR COOLER 2
106B | 17 |119802-13600 BOLT, M8X40 2
106B | 18 |129978-13700 BOLT, FLANGE 10X90 1
106B | 19 | 129A00-13851 PIPE CMP, EGR OUT 1
106B | 20 | 129A00-13861 PIPE,EGR OUT 1
106B | 21 |129418-18320 STUD, M8X20 2
106B | 22 |26106-080502 BOLT, M8X50 PLATED 2
106B | 23 | 129A00-13751 SENSOR,EGR GAS TEMP 1
106B | 24 |[129C00-13800 PIPE , EGR CMP 1
106B | 25 |129927-13810 GASKET 1
106B | 26 |26106-080252 FSASUHA=SE 2
106B | 27 |26306-080002 NUT, M8 2
106B | 28 |129C00-13901 VALVE, EGR 1
106B | 29 |129A00-13910 GASKET, EGR-V IN 1
106B | 30 |129A00-13920 GASKET, EGR-V OUT 1
106B | 31 |26306-080002 NUT, M8 2
NOTE
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FIG 107B DIESEL PARTICULATE FILTER (T454) Year/Month

T455SHGBC 2022-12
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FIG 107B DIESEL PARTICULATE FILTER (T454) Year/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
107B 1 128300-13230 GASKET, SILENCER 1
107B 2 129A00-16820 STAY,DPF 1
107B 3 129A00-16830 STAY,DPF 1
107B 5 129C00-13940 SENSOR, EXH.TEMP 1
107B 6 129C00-13950 SENSOR, EXH.TEMP 1
107B 7 129C26-16000 DPF ASSY 1
107B 8 129C00-16210 CASE, DOC 1
107B| 10 |129C00-16410 CASE, SOOT FILTER 1
107B| 12 |129C00-16510 SILENCER, DPF 1
107B| 13 | 129A00-16600 GASKET, DPF 2
107B| 14 |129A00-16610 BOLT, M8X28 10.9T 16
107B| 15 |129C01-16690 LIFTER, DPF 1
107B| 16 |129A00-16700 STIFFENER, DPF A 5
107B | 17 |129C23-16700 STIFFENER, DPF B 1
107B| 18 |129A00-16740 STIFFENER, DPF C 1
107B| 19 |[129A00-16750 STIFFENER, DPF C 1
107B| 20 |26106-080142 BOLT, M8X14 PLATED 2
107B| 21 |26306-080002 NUT, M8 16
107B | 22 |129A00-17220 SENSOR UNIT,PRESSURE 1
107B | 23 |129A00-13350 BOLT, PIPE JOINT 2
107B| 24 |129A00-17311 GASKET,SENSOR 4
107B| 25 |129A00-17330 PIPE ASSY, SENSOR 1
107B| 26 |129A00-17360 PIPE ASSY, SENSOR 1
107B | 27 |129A00-17610 HOSE ASSY,PRES EXH 1
107B | 29 |129A00-17520 CLIP, HOSE 2
107B| 30 |129A00-17670 HOSE ASSY,PRES EXH 1
107B| 31 |[129A00-17570 CLIP, HOSE 2
107B | 33 |[129A00-17702 SENSOR,PRESSURE 1
107B| 34 |129A00-17780 BRACKET, SENSOR 1
107B| 35 |26106-060162 BOLT, M6X16 PLATED 2
107B| 36 |26106-080202 =E 8X20 2
107B | 37 |129A00-91200 BAND CLIP 1
107B | 38 |129C00-91200 BAND 1
107B | 39 |129A00-91430 CLIP, CONNECTOR 2
107B| 40 |129C23-17361 STAY, DPF 1
107B| 41 |26106-080162 FAEZHANZE 3
107B | 42 |26106-080202 =E 8X20 4
107B | 43 |26106-100202 FAEZHAZE 2
107B | 44 |26106-100202 FAEZHAZE 2
107B | 45 |26306-080002 NUT, M8 2
107B | 46 |26306-080002 NUT, M8 1
107B | 47 |26306-100002 NUT, M10 1
107B | 48 |26306-100002 NUT, M10 4
NOTE
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FIG 108
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FIG 108 CAMSHAFT & DRIVING GEAR Year/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
108 1 129150-14200 TAPPET 8
108 2 | 129150-14400 ROD,PUSH L=178 8
108 3 | 129C00-14580 CAMSHAFT ASSY 1
108 4 [129150-02450 BEARING, THRUST 1
108 6 | 129A00-14100 GEAR,CAMSHAFT 1
108 7 | 22512-070140 KEY,7X14 1
108 8 |129A00-14700 PULSER,CAMSHAFT 1
108 9 |26106-060102 BOLT, M6X10 PLATED 3
108 10 |[26106-080142 BOLT, M8X14 PLATED 2
108 11 | 129A00-14710 SENSOR, GEAR REV 1
108 12 |26450-060162 BOLT, M6X16 1
108 13 | 129A00-25050 SHAFT,IDLE GEAR A 1
108 14 | 129A00-25110 GEAR ASSY,IDLE A 1
108 17 |26106-080452 BOLT,M8X45 PLATED 3
108 18 | 129A00-25900 GEAR,SUPPLY PUMP 1
108 19 |[22217-180000 WASHER,SPRING 18 1
108 | 20 |26776-180002 NUT,LOCK M18 1
108 | 21 |129A00-25060 SHAFT, IDLE GEAR B 1
108 | 22 |129A00-25120 GEAR ASSY, IDLE B 1
108 | 25 |129A00-25200 PLATE, IDLE SHAFT B 1
108 | 26 |129A00-25210 GASKET, IDLE SHAFT B 1
108 | 27 |26106-080402 BOLT, M8X40 PLATED 2
108 | 28 |129A26-26000 DRIVE ASSY, HO-P 1
108 | 29 |129555-26201 GEAR ASSY, PUMP 1
108 | 30 |[24105-060064 BEARING,BALL 6006Z 2
108 | 31 |119802-25071 BUSH, IDLE GEAR 1
108 | 32 |129A00-25080 BUSH 1
NOTE
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FIG 110B

T455SHGBC

CRANKSHAFT & PISTON (T454)
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FIG 110B CRANKSHAFT & PISTON (T454) Year/Montn
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
110B | 1 129652-21010 CRANKSHAFT ASSY 1
110B| 2 |129100-01580 PIN, 8X16 1
110B| 4 |119803-21200 GEAR, CRANKSHAFT 1
110B| 5 |121850-21290 PIN 1
110B| 6 |129400-28121 GEAR, BALANCER 1
110B| 7 |22512-070140 KEY, 7X14 1
110B| 9 |22512-070140 KEY, 7X14 1
110B | 10 |119852-21650 V-PULLEY, 120 1
110B | 11 |129795-21661 WASHER 1
110B | 12 |121850-21680 BOLT 1
110B | 13 |121111-21501 BOLT, FLYWHEEL 6
110B | 14 |[129C26-21580 FLYWHEEL ASSY 1
110B| 16 |124550-21600 | & JI101(Z=172) 1XIX1 1
110B | 18 |[129C00-22080 PISTON ASSY 4
110B | 20 |129A00-22500 RING ASSY, PISTON 4
110B | 24 |129202-22300 PIN, PISTON D26 L70 4
110B | 25 |22252-000260 RING, 26 8
110B | 26 |729402-23100 ROD ASSY, CONNECTING 4
110B | 29 |121550-23200 BOLT, CONNECTING ROD 8
110B | 30 |129150-23601 BEARING, CRANK PIN 4
110B | 32 |129100-23910 BEARING, PISTON PIN 4
110B | 33 |129150-23611 BEARING, 0.25 US 4
110B | 35 |[129C00-22900 PISTON ASSY, 0.250S8 4
110B | 37 | 129A00-22950 RING SET, 0.25 OS 4
NOTE
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Year/Month

2022-12

BALANCER

FIG 111

T455SHGBC

NOTE
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==
Year/Month
FIG 111 BALANCER
202212
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
111 1 129795-01960 PIPE , KNOCK 2
111 2 | 129457-28000 BALANCER ASSY 1
111 3 |128170-14150 NUT 1
111 4 [121850-21290 PIN 1
111 5 |129457-28011 CASE ASSY , BALANCER 1
111 8 | 729490-28510 SHAFT ASSY , BALANCER 1
111 13 | 729490-28520 SHAFT ASSY , BALANCER 1
111 18 |129400-28150 GEAR, BALANCER 1
111 19 |23876-005000 PLUG , R005 1
111 20 |26106-080142 BOLT , M8X14 PLATED 4
111 21 |24311-000140 441,ALL,O-RINGP-14 1
111 22 |26106-080602 BOLT , M8X60 PLATED 4
111 23 |26106-080802 BOLT , M8X80 PLATED 2
NOTE
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FIG 112B

T455SHGBC

LUB. OIL SYSTEM (T454)
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2022-12
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==
FIG 112B LUB. OIL SYSTEM (T454) Year/Month
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
112B| 1 129C00-32000 PUMP ASSY, LUB.OIL 1
112B | 13 |129486-32020 GASKET, PUMP 1
112B | 14 |26450-060252 BOLT, M6X25 4
112B | 15 |129457-34800 DIPSTICK, OIL 1
112B| 16 |121520-34810 GUIDE, DIPSTICK 1
112B | 17 |129150-35042 GASKET 1
112B | 18 |129550-35090 PIPE ASSY, OIL INLET 1
112B | 23 |26106-080122 BOLT, M8X12 PLATED 1
112B | 24 |26106-080352 SASUHA=SE 2
112B| 25 |129508-33010 COOLER ASSY, OIL 1
112B| 26 |129508-33050 O-RING 1
112B | 27 |129417-33111 NUT, OIL COOLER 1
112B| 28 |129006-35100 BRACKET ASSY, FILTER 1
112B| 30 |129417-35150 STUD, L=67 1
112B| 31 |129150-35111 GASKET 1
112B | 33 |129122-44480 JOINT 1
112B | 34 |129508-49030 PIPE ASSY, WATER 1
112B| 35 |171008-03990 CLIP, HOSE 18.5 1
112B | 37 |23080-015000 CLAMP, 15 1
112B | 38 |129006-49040 PIPE ASSY, WATER 1
112B | 39 |171008-03990 CLIP, HOSE 18.5 1
112B | 41 |129642-49180 TUBE, CORRUGATED 1
112B | 42 |23080-015000 CLAMP, 15 1
112B | 43 |26106-080202 =2E 8X20 3
112B | 44 |119761-39450 SWITCH, 0.5KG 1
112B | 45 |129150-35153 Z2H 1
NOTE
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FIG 114

T455SHGBC

COOLING WATER SYSTEM

==
Year/Month

2022-12

NOTE
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==
FIG 114 COOLING WATER SYSTEM Year/Month
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
114 1 129A33-42001 PUMP(129A3342001-2 =22 &) 1
114 3 129150-42059 GASKET 1
114 4 129263-42120 PLATE 1
114 8 129150-42301 FLANGE 1
114 10 |129054-42320 O-RING 1
114 1 129055-49300 ELBOW , R3/8 1
114 12 1129928-49420 JOINT 1
114 13 1129916-49740 PLUG, R0O3 3
114 14 | 24358-240310 O-RING, 524031 1
114 15 |126106-060202 BOLT , M6X20 PLATED 2
114 16 |26116-060162 BOLT , M6X16 PLATED 3
114 17 |26577-060152 SCREW , M6X15 3
114 18 1129486-42050 GASKET , WATER PUMP 1
114 19 |23414-080000 GASKET, 8X1.0 1
114 20 |26106-080122 BOLT , M8X12 PLATED 1
114 21 |26106-080552 BOLT , M8X55 PLATED 3
114 22 |V2183608065 LAESLUZEEES(SP) M8X65 1
114 23 | 129403-42380 W 22|, D=110 1
114 24 117461036300 %l E(A40.7) 1
114 25 |26106-060122 BOLT , M6X12 PLATED 4
114 26 | 129155-49801 THERMOSTAT , 71 1
114 27 |1129150-49811 GASKET , THERMOSTAT 1
114 28 |129350-49530 COVER , THERMOSTAT 1
114 29 |129795-49551 GASKET 1
114 30 [26106-080222 BOLT , M8X22 PLATED 2
114 31 129927-44900 SENSOR 1
114 32 [22190-120002 WASHER , SEAL12 1
114 33 [119131-18320 STUD , M8X22 2
114 34 [129928-49420 JOINT 1
114 35 [129C00-49610 PIPE ASSY , WATER OUT 1
114 36 |[129960-03990 CLIP , HOSE 19.8 2
114 38 [129C23-49610 PIPE ASSY , CW EGR 1
114 39 [129960-03990 CLIP , HOSE 19.8 2
114 42 |129C23-49620 PIPE ASSY , CW EGR 1
114 44 | 129960-03990 CLIP , HOSE 19.8 2
114 46 | 129C23-49700 PIPE ASSY , CW 1
114 47 |26306-080002 NUT , M8 2
NOTE
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FIG 115

T455SHGBC

FUEL SUPPLY PUMP
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Year/Month

2022-12
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==
Year/Month
FIG 115 FUEL SUPPLY PUMP cariMo
202212
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
115 1 129A00-51000 PUMP ASSY , FUEL 1
115 2 | 129A00-51100 VALVE ASSY , MPROP 1
115 3 |129A00-51110 RING , SEALING 1
115 4 [129A00-51120 O-RING , MPROP 1
115 5 |129A00-51130 BOLT , MPROP 2
115 6 | 129A00-51200 SENSOR , TEMPERATURE 1
115 7 | 129A00-51900 O-RING , FUELPUMP 1
115 8 |[26106-080302 FSASUHA=SE 3

NOTE
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Year/Month

2022-12

FUEL INJECTION VALVE (T454)

FIG 116B
T455SHGBC

NOTE
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==
FIG 116B FUEL INJECTION VALVE (T454) Year/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
116B 1 129A00-53100 INJECTOR ASSY 4
116B 2 129A00-53000 NOZZLE ASSY,INJECTOR 4
116B 3 129A00-53080 NUT,NOZZLE 4
116B| 4 129A00-53200 RING, RETAINING 4
116B 5 129A00-53210 PIN 8
116B 6 129C00-57000 RAIL ASSY 1
116B 7 129A00-57100 SENSOR, RAILPRESSURE 1
116B 8 129A00-57200 VALVE ASSY, PLV4 1
116B 9 129A00-57210 O-RING, PLV4 1
116B| 10 |26106-080252 FAEZHAZE 2
116B | 11 |122780-59100 RETAINER 4
116B | 13 | 129A00-59700 PIPE ASSY, RAIL IN 1
116B | 15 |129C00-59810 PIPE ASSY, INJECTION 1
116B | 16 | 129A00-59820 PIPE ASSY, INJECTION 1
116B | 17 |129C00-59820 PIPE ASSY, INJECTION 1
116B | 18 | 129A00-59830 PIPE ASSY, INJECTION 1
116B | 19 |26366-060002 NUT, M6 4
NOTE
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==

Year/Month

2022-12

FUEL LINE

LOOSE PARTS

FIG 117

T455SHGBC

NOTE
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==
FIG 117 FUEL LINE Year/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
117 1 129C00-59500 PIPE ASSY , FUEL 1
117 3 |23080-007000 CLAMP , 7 1
117 4 [ 129A00-59020 PIPE ASSY , FUEL 1
117 7 | 23080-015000 CLAMP , 15 2
117 8 | 129C00-59030 PIPE ASSY , FUEL 1
117 9 | 114270-59010 CLIP, HOSE 12 2
117 12 | 129A00-91200 BAND CLIP 1
117 | 13 | 114110-07761 TETEENEEE] 1
117 14 [ 129612-52100 daz gz 1
117 | 15 |129A00-55600 HoIZE(HE) 1
117 16 | 129A00-55610 BRACKET ASSY , FO FILT 1
117 17 | 129A00-55800 FILTER, FUEL 1
117 | 18 [129E22-55700 T2 ZE(M D) 1
117 19 | 129E00-55710 BODY ASSY 1
117 | 20 |129A00-55750 PLUG , BREATHER 1
117 | 21 | 129A00-55760 O-RING 1
117 | 22 |24311-000110 O-RING, 1AP11.0 1
117 | 23 |129A00-55720 CUP(CLEAR) 1
117 | 24 | 129A00-55730 2 gl M E(129A0055730-) 1
117 | 25 |129242-55740 PLUG, DRAIN 1
117 | 26 |129A00-55740 2 &(129A0055740-) 1
117 | 27 |129A00-55770 FLOAT 1
117 | 28 |198461-52950 19846152950-2 ==H & 1
NOTE
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Year/Month

2022-12

STARTING MOTOR

FIG 118
T455SHGBC
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==
FIG 118 STARTING MOTOR YearMonth
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
118 1 129136-77011 A BHH(12913677011-) 1
118 2 | 129136-77310 SWITCH ASSY 1
118 3 | 129900-77400 ARMATURE ASSY 1
118 4 [X2130350900 BEARING , BALL 1
118 5 | X2114255110 BEARING , BALL 1
118 6 | 129900-77440 COILASSY , FIELD 1
118 7 | 129900-77450 BRUSH 2
118 8 |171008-77450 SCREW 4
118 9 | 129900-77460 COVER 1
118 10 |[129900-77480 HOLDER ASSY , BRUSH 1
118 11 [ 129900-77450 BRUSH 2
118 12 | 129400-77490 SPRING 4
118 13 [171008-77510 CASE , GEAR 1
118 14 [ 129136-77520 HOUSING 1
118 15 [171008-77540 LEVERSET 1
118 18 [ 129400-77571 COVER ASSY, DUST 1
118 19 [129900-77640 BOLT , THROUGH 2
118 | 20 |171008-77650 PINION ASSY 1
118 | 21 | X2114555500 CLUTCH ASSY 1
118 | 22 | X2114955020 BEARING , BALL 1
118 | 23 | X2240410100 BEARING , BALL 1
118 | 24 |171008-77660 SHAFT 1
118 | 25 |171008-77670 STOPPER SET 1
118 | 29 |26106-060322 BOLT , M6X32 PLATED 2
118 | 30 |26106-060402 BOLT , M6X40 PLATED 3
118 | 31 |171008-77750 COVER 1
118 | 32 |26106-120252 BOLT , M12X25 PLATED 2
NOTE
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FIG 119

T455SHGBC

GENERATOR

==
Year/Month

2022-12
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==
Year/Month
FIG 119 GENERATOR car/on
2022-12
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
119 | 2 | 17111032100 FHUOHES 1XIX1 1
119 | 28 |17461032200GB 2HUIOIH Zdl0IE 1
119 | 31 | V3043600080 L2EFAHEES2SE M8 1
119 | 32 | V4011600080 ALEOA M8 1
119 | 33 | V4111600080 HetAM M8 2
119 | 34 | 17461032300 A HOIA 1
119 | 35 |V2013608110 L2EFUEEES) M8X110 1
119 | 36 |35602010150 ZEEUAN T=2.3 1
119 | 37 | V2173608030 L2EFUAEEEF(S) M8X30 1
NOTE
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FIG 120B

T455SHGBC

ELECTRONIC CONTROL UNIT (T454)

==
Year/Month

2022-12
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==
FIG 120B ELECTRONIC CONTROL UNIT (T454) Year/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
120B 129C26-75000 ECU ASSY , 4-88C-KKTF 1
120B 9 129A00-75910 ECU ASSY , SERVICE YMR 1
NOTE
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FIG 121B

T455SHGBC

ELECTRIC PARTS (T454)
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Year/Month

2022-12
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==
Year/Month
FIG 121B ELECTRIC PARTS (T454)
202212
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
121B| 1 129A00-77930 129A0077930-2 ==& 1
121B| 2 |129928-79700 CLIP 1
121B| 3 |[129C00-91222 HARNESS , B ECO ENGINE 1
121B| 13 |129C00-91231 HARNESS , C ECO ENGINE 1
121B| 18 | 129A00-91451 BOOT,CAP TYPE 1
121B| 19 |129A00-91600 BRACKET, HARNESS 1
121B| 20 |26106-080122 BOLT, M8X12 PLATED 2
121B| 21 |26106-080122 BOLT, M8X12 PLATED 1
121B | 22 |26106-080122 BOLT, M8X12 PLATED 2
121B| 23 |29621-100000 BAND, TR100 1
121B | 24 |29621-200000 BAND 1
121B| 25 |198461-52950 19846152950-2 ==H & 1
NOTE
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==
Year/Month

FIG 122B ACCESSORY (T454)
T455SHGBC 202212
OPTIONAL PARTS
977770
-1207F
NOTE
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==
FIG 122B ACCESSORY (T454) Year/Month
2022-12
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
122B 129400-92430 HONE 1
122B| 2 |977770-1207F GASKET.LIQUID 1
NOTE
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FIG 201

T455SHGBC

AIR CLEANER

==
Year/Month

2022-12
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==
FIG 201 AIR CLEANER Year/Montn
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
201 1 FPG068449 0l 22l ASSY 1
201 1 10871215000 0il 01 22l ASSY,, /6 inch (PICLON) 1
201 | 1-01 | 10871215010 A BME |, 2 /CF 2006 6inch 1
201 | 1-01 | P836998 Ht CIASSY 1
201 | 1-02 | 10871215020 Qe|UE , ZEJ/C 14 2006 6inch 1
201 | 1-02 | P822769 2 gl 2l E(0l 1) ASSY 1
201 | 1-03 | P822768 ELEMENT , AIR CLEANER 1
201 | 1-04 | P834630 HHASSY 1
201 | 1-05 | P808427 dAseE 1
201 | 1-06 | P804622 (LI E) 1
201 2 15151035000 Oo2eld g 1
201 3 | V2183608025 L2EFUHEEES(SP) M8X25 2
201 4 (17461034100 S AA(INJAIR) 1
201 5 14885050150 e 231275 3
201 5 18027090800 BHE S 81X 80 24! 80 2
201 6 |17461036100 S & Itol = comP 1
201 10 |V2323606016 A UAEFLUEE(SP) M6X16 2
201 11 (17421034200 HESAA 1
201 12 (17421037100 1} Ol & COMP, INLET 1
201 13 17421034300 HESAB 1
201 14 | V2323606016 A UAEFLUEE(SP) M6X16 2
201 15 (18027090700 gHE S HZ 70 24 70 4
201 16 |17461033100GB HA EcH3! comP 1
201 17 | V2123606020 F2=E(SP) 2
201 18 (18021032100 2ICIAIOIY , REX770050 5KPa 1
201 18 | 12341230040 2ICIHIOIH , /3905070902 5kPa 1
NOTE
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FIG 202

T455SHGBC

RADIATOR

==
Year/Month

2022-12
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FIG 202 RADIATOR Year/Montn
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
202 1 17461042100 ctCI OOl ASSY 1
202 2 | 17461042201 #FetRE 1
202 3 | 17461042350 LAE I|(UNDER) 1
202 4 (14661042360 KI(FRONT) 500 2
202 5 14661042340 AE I| (SIDE) 500 2
202 6 |17461042300GB Ul E(2tCl 0l Ol Ef)comP 1
202 7 15156210300 FEDLA O O0IH) 2
202 7 | 14526210301 FE D2 @HCI0O0IE) 2
202 | 8 [17461040010 EENENNNIERED) 1
202 | 9 [17461040111 S A(2HCI 0Ol Ef/0F2 2l 1
202 | 10 [17461040120 S A(2FCIOOl Ef/0F 2 22 1
202 11 14628202600 1} 0l ZCoMP 1
202 12 | V2323606016 A UAEFLUEE(SP) M6X16 4
202 13 [ 19951040090GB dSHB , RH 1
202 14 | 17461040300GB B 2l (& E/RH)COMP 1
202 15 V2183608012 L2EFUHEEES(SP) M8X12 2
202 16 | V2123606020 F2=E(SP) M6X20 2
202 17 | V2323606016 A UAEFLUEE(SP) M6X16 2
202 19 (18027090500 gHE S H I 50 24 50 5
202 | 21 |18027090400 BHE S I 40 24 40 1
202 | 24 | 17461040330 el=dlolH 1
202 | 25 | 17461040320 el=dlolH 1
202 | 26 |36753302201GB S (& /el 4 E)comp 1
202 | 27 |V2183608025 L2EFUHEEES(SP) M8X25 1
202 | 28 |16003302101 &8 3(cl M E)Assy 1
202 | 29 |17995010150 < 2(500) 1
202 | 30 |36423600080 S A S E(D=12.5) 2
NOTE
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FIG 203

T455SHGBC

MUFFLER

==
Year/Month

2022-12
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==
Year/Month
FIG 203 MUFFLER car/on
2022-12
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
203 2 | 17461030010 JEAZM 1
203 3 | Vv4011600080 ALE LA M8 4
203 4 |V3043600080 L2EFAHEES2SE M8 4
203 5 |15111053200DD AY, OO0 = 1
203 6 | V2327006012 A UAEFLUEE(SP) 2
203 7 | V2183608016 L2EFUAEEE S (SP) 1
203 8 | V2173608025 L2EFUAEEEF(S) 2
203 9 | 17421054300DD HZ 10| & COMP 1
203 10 |[17421054200DD B D11 Ol & COMP 1
NOTE
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FIG 204

T455SHGBC

FUEL HOSE & FILTER

==
Year/Month

2022-12
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==
FIG 204 FUEL HOSE & FILTER Year/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
204 1 129E22-55700 ZEEEH(ER) 1
204 2 | V2013608095 LEFUHEEES) M8X95 1
204 3 | Vv4011600080 ALEOLA M8 1
204 4 [17465154300GB Az E X B3l COMP 1
204 5 | V2183608016 L2EFUAEEES(SP) M8X16 1
204 6 |129612-52100 daz gz 1
204 7 | V2123606012 F2=E(SP) M6X12 2
204 8 | 129A00-55600 HoEHEAZ) 1
204 9 | V2183608030 L2EFUAEEES(SP) M8X30 2
204 12 (17461024201 S A (2 E/320) 2
204 12 (17461024201 S A (2 E/320) 1
204 13 [ 17461024301 dEsAIE HI) 1
204 14 (17461113400 HESA(HE/AME BI)ASSY 1
204 15 [ 14501410050 BHE S8 16 8
204 16 | 18027090160 tHE S HEZ 16 4 16 2
204 17 (17461113600 CIESAMICEH) 1
204 18 [17461113201 SAASSY, 2 =2/EH 1
204 19 (18027090160 tHE S HEZ 16 4 16 1
NOTE
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FIG 205 FUEL TANK Year/Month

2022-12
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==
FIG 205 FUEL TANK Year/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
205 1 11761110000 o 2 8 3 SUB ASSY 1
205 | 1-01 | 14521112101 SEEE] 1
205 | 1-02 | 17686642400 DEIHZ 1
205 | 1-03 | 17466642300 HZSHOIXI 1
205 | 1-04 | 16731112130 O Bt D] 1
205 | 1-05 | 13603102000 2 (& 3)ASSY 1
205 | 1-06 | V4011600050 ALE LA M5 5
205 | 1-07 | V2053605012 dAlEs2AEE M5X12 5
205 | 7 [14521114101GB |AMZE(H) 1
205 8 | V2173610020 L2EFUAEEEF(S) M10X20 7
205 | 21 |14521114300GB & 3 g &= (M)COMP 1
205 | 24 |V2013608065 LEFUHEEES) M8X70 2
205 | 24 |V2013608070 LEFUHEEES) 1
205 | 25 |V4111600080 HetAM M8 4
205 | 26 |V3042600080 L2EFAHEES2SE M8 4
205 | 28 |14521114200GB NEEF) 1
205 | 36 |17971020021 EelH 3 A1400 1
205 | 37 |14501410050 gHE S22 16 3
205 | 38 |17461113500 SAASSY, HZ/elE 1
205 | 41 |14521114400GB & 3 B E(=F)COMP 1

NOTE
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FIG 206 ACCELERATOR Year/Month
T455SHGBC 2022-12
14 - @
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==
Year/Month
FIG 206 ACCELERATOR
202212
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
206 1 14141170050 ctOl'E (13X50X3) 1
206 2 | 17486300040 ZdO0IERRZE) 1
206 3 | Vv4111600100 HetAM M10 2
206 4 (14527060010 HAAZEEA/M10 2
206 5 | V3342600100 L2EFAHEII=2S M10 2
206 6 |17467632620 =dI0lE, AHOIA 1
206 7 | 17466462500 AZ2E MM ASSY 1
206 8 15645120010 £ Al(10X18X10) 1
206 9 | 17487552300 2 AFZ E compP 1
206 10 |V1222605012 & XS I &2 LEAKSP) 2
206 11 [ 17487552400 2 COMP,AZE 1
206 12 V7081400060 EglEHEE 1
206 13 V7081400080 EglEHEE 2
206 14 | V1222605025 & X2 I 22 LEAKSP) 2
206 15 [ 15605110054 Z1&(03X17X97) 1
206 16 | V1122605012 A XAEEAIZ2LEAL 1
NOTE

-62 -




FIG 207

T455SHGBC

OIL COOLER

==
Year/Month

2022-12
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==
FIG 207 OIL COOLER Year/Montn
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
207 1 14541062000 2% = COMP 1
207 2 | 17481063001GB =i IOl & COMP (IN) FR 1
207 3 |17481063101GB = IOl & COMP (OUT) FR 1
207 4 (14721062300 L2 2d)UNIT 2
207 5 |17481063201GB = IOl & COMP (OUT) RR 1
207 5 |17481063202GB = IOl & COMP (OUT) RR 1
207 5 |17465154200GB IOl X COMP , OUT Zdl /R 1
207 6 | V2173608025 L2EFUAEEEF(S) M8X25 2
207 7 | 15535152000 HST 2 & ASSY 1
207 7 19265154100 Z B suB, ctol 1
207 | 7-01 | 19265154120 olE , 2Y 1
207 | 7-01 | 35543542410 ZHdlE= 1
207 | 7-02 | 19265154110 FILTER COMP , HST 1
207 | 7-02 | 15532302100 HST 2 & COMP 1
207 8 | 15535152401 LI 2(PT1, M18) 2
207 8 | 16995304000 7UL22g) 1
207 9 |15535105202GB 1} O] ZCOMP(HST IN) 1
207 9 | 17465154500GB I} Ol & COMP, IN HST 1
207 10 |[15535153100GB ZH Eci3! comP 1
207 10 |[17465154400GB Scii2! ComMP , EH 1
207 11 | V2183608025 L2EFUHEEES(SP) M8X25 2
207 11 | V2173608020 L2EFUAEEEF(S) M8X20 2
207 12 | V2173608030 L2EFUAEEEF(S) M8X30 2
207 12 | V2173608030 L2EFUAEEEF(S) M8X30 4
207 12 | V2173608030 L2EFUAEEEF(S) 2
207 16 | 15945170040 2& 1
207 17 [17481063301GB SHI0IZ Ecia! 1
207 18 |V2173608016 L2EFUAEEEF(S) M8X16 1
207 19 V2113606025 F2=E(S) M6X25 1
207 | 20 |14541063050 A0l 1) 1
207 | 21 |14541063080 A (LH) 1
207 | 22 14725100100 & 2 PF 3/8xM18 1
NOTE
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FIG 208

T455SHGBC

COOLING FAN

==
Year/Month

2022-12

NOTE
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==
FIG 208 COOLING FAN Year/onth
2022-12
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
208 1 19951030790 H 20 LD7_412(K06) 1
208 2 | 17461000060 ZHAHIOI A 1
208 3 | V2173608016 L2EFUAEEEF(S) M8X16 4
208 4 | V2053606050 dAlEs2AE2E M6X50 4
208 5 |Vv4011600060 ALE2LA M6 4
NOTE
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FIG 301

T455SHGBC

CLUTCH

==
Year/Month

2022-12

NOTE
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==
FIG 301 CLUTCH Year/ilonth
2022-12
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
301 1 17481210010 g 2dI0IE 1
301 2 15531212000 B 1H =&l Xl ASSY, 315 1
301 3 | V2173608020 L2EFUAEEEF(S) M8X20 6
301 4 (V5201010020 HE(A) 3
NOTE
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==

Year/Month

2022-12

CLUTCH PEDAL

FIG 302
T455SHGBC

NOTE
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==
FIG 302 CLUTCH PEDAL Year/Montn
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
302 1 17486303200GB CHAIIH € comMP 1
302 | 2 | 17467071991 el=dl0lE, THAI 1
302 3 | 15533293300GB 1t 2 g tHcomP 1
302 4 (V4111600160 HetAM M16 1
302 5 | V7081400150 EglEHEE 15 1
302 6 |14321200040 H & A TS (31) 1
302 11 (16756214701 oM A 2| XIASSY 1
302 12 | V1222604025 & XSl &2 LEAKSP) M4X25 2
302 | 23 |34523030020 =&H0(AZ2EdH) 1
302 | 23 |12133030020 g, LdX] 1
302 | 25 |14441010161 cHUOOlH=ASE 2 3
302 | 26 |V2183608020 L2EFUEEES(SP) M8X20 3
302 | 27 |V2183608016 L2EFUHEEES(SP) M8X16 10
302 | 28 |17686040020 2l 8l SET(S &) 9
302 | 29 |V4111600080 HetAM M8 2
302 | 30 |14326510210 D2 (20) 1
302 | 31 | 14724042401 g Edit comp 1
302 | 32 |V7081400090 EglEHEE 9 1
302 | 33 |16001200080 sdiol3clgAazd 1
302 | 34 |14216020051 ZHEIDE(B) 2
302 | 35 |V3043600080 L2EFAHEES2S M8 2
302 | 36 |14041200080 Scixclgazmd 2
302 | 37 |14445070030 dlt & &0l 1
302 | 38 |14526300011 X AEHESA 1
302 | 39 [14546301230 ERNEICERNE 1
302 | 40 [15536300030 NERENEECERNE 2
NOTE

-71 -




FIG 303

T455SHGBC

BRAKE

==
Year/Month

2022-12

=

— ==\

Pt I T o~
l.f/.ffas"l k“\\_ .'r"?)'\ _a/ﬁ‘-é\@:“:’\

hd
/

N |
A

Qﬂfx%tg%%

3)

T503SH-E-303

NOTE
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==
FIG 303 BRAKE Year/Month
T455SHGBC 202212

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
303 2 14523272030 AE 6

303 3 | V6802000019 = 19/32 12

303 4 (15643102611 ClA=(Edl0l=2)cCoMP 10

303 5 15133102020 SclOIEMIIHaO0IH) 8

303 6 |14523100060M 0l €£(E dll 0l 2/LOW/LH) 1

303 6 |14523100061M Ol €£(E dll 0l 2/LOW/LH) 1

303 7 | 14523270010 s 2

303 8 |[14523100010M 0l €£(E dl 0] 2/UPR/LH) 1

303 9 | V7421253505 2 2 A(G) G25355 2

303 10 [V2173610025 L2EFUAEEEF(S) M10X25 16

303 11 [ 14523270090 d(Edola) 2

303 12 V4011600160 ALE2LA M16 2

303 13 | V3003600160 FEAHEES13 M16 2

303 15 V7051401000 cCEEEzd(#EHE) 100 2

303 16 | 14523100160 e 2

303 18 |[14322420010 gl 4

303 19 |Vv4111600080 HetAM M8 4

303 | 20 |V5001925020 2l 2.5X20 4

303 | 23 |14523292501 2 E (= 3)compP 2

303 | 26 |14523100070M Ol €£(E dl 0] 2/LOW/RH) 1

303 | 26 |14523100071M 0l €£(E dl 0] 2/LOW/RH) 1

303 | 28 |14523100020M 0l €(E dl 0l 2/UPR/RH) 1

303 | 30 |14523102000 B¢ 0l = (LH) SUB ASSY 1

303 | 31 |14523102700 B4 0l =2 (RH) SUB ASSY 1

NOTE
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==
FIG 304 BRAKE PEDAL & LINK Year/Month

2022-12

T455SHGBC
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==
FIG 304 BRAKE PEDAL & LINK Year/Month
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
304 1 15533292101 2 CoOMP, Ed012 1
304 2 | 15533292301 HE(Edl0l =, RH)COMP 1
304 3 | 15533292201 HE(EdOol=, LH)COMP 1
304 4 | 36707030080 £ Al(20X23X20) 4
304 5 | V4111600200 HetAM M20 1
304 6 | V7041400200 CYEzE(EE) 20 1
304 7 | 15531333500 Sd0l2 2 ESUB(R) 1
304 7 | 15531333500GB Bd0l2, 22 & SUB(R) 1
304 | 7-01 | 14521333600 ZEXEL 1
304 | 7-02 | 15601320073 =24 E(SM,LH,M8) M8 1
304 | 7-03 | 16601220020 B &1 B =2(M8,60) 1
304 | 7-04 | V3042600080 L2EFAHEES2SE M8 1
304 | 7-05 | 15531333700 = ECOMP (R) 1
304 8 | 14521333501 Bd0l=2, 2 & suB(At) 1
304 8 |14521333501GB Bd0l=2, 2 & SuB(&t) 1
304 | 8-01 | 14521333600 ZEXEL 1
304 | 8-02 | 15601320073 =24 E(SM,LH,M8) M8 1
304 | 8-03 | 16601220020 B &1 B =(M8,60) 1
304 | 8-04 |V3042600080 L2EFAHEES2SE M8 1
304 | 8-05 | 14521333702 ZE X8R 1
304 9 14322420010 gl 4
304 10 [Vv4111600080 HetAM M8 4
304 11 | Vv5001925020 gl 2.5X20 4
304 14 | 15533102400GB Ed0l=2 & COMP(RH) 1
304 15 |15533102302GB 2comP , Edl0l3/LH 1
304 17 14523102100 £l COMP(BRAKE) 2
304 18 V2173608020 L2EFUAEEEF(S) M8X20 2
304 19 [V7041400250 CEzE(EE) 25 4
304 | 20 |V7631500000 JdelALIZ(B-PT) PT1/8 2
304 | 21 |13153280050 e 2
304 | 22 |V5901010150 =Rl 1
304 | 23 |V5801408036 AT 8X36 1
304 | 24 |14521160090 FxEd022E 2
NOTE
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==
Year/Month

FIG 305A FRONT WHEEL
T455SHGBC 2022-12
4 6
NOTE
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==
Year/Month
FIG 305A FRONT WHEEL caro
2022-12
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
305A | 1 15904372800 EtOl 04(9.5-16/LH) ASSY 1
305A | 2 | 15904372900 EtOl 04(9.5-16/RH) ASSY 1
305A | 3 |16004372600 £l 2/(W8X16)COMP W8X16 2
305A | 4 |15904192111 EtOl 4(9.5-16,6PR,R1) 9.5-16PR 2 B
305A | 5 15904370010 5 2(9.5-16) 9.5-16 2 B
305A | 6 |V9993000010 ELOIOIEEH 2
305A | 7 |V2014616030 L2EFUEEES) M16X30 8
305A| 8 |Vv4011600160 ALE2LA 12
305A| 9 15603200010 2 = E(AEFE ,M16X30) 4
305A | 10 |V3043600160 L2EFAHEES2S 4
NOTE
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==
FIG 305B FRONT WHEEL (R4 OPTION) Year/Month

2022-12

T455SHGBC

NOTE
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==
FIG 305B FRONT WHEEL (R4 OPTION) Year/Month
2022-12
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
305B| 1 |V2014616030 L2EFUAEEES) M16X30 8
305B| 2 |Vv4011600160 ALEOLA M16 12
305B| 3 |V3043600160 L2EFAHEES2SE M16 4
305B| 4 |15603200010 2 = E(AEFE ,M16X30) M16X30 4
305B| 5 |15174402100 EtOl 04(12-16.5/LH)ASSY 1
305B| 6 | 15174402200 EtOl 04(12-16.5/RH)ASSY 1
305B| 7 |15173172200SR £l 2/(16.5-9.75)ASSY/R4 2
305B| 7 |15173172200MS £l 2/(16.5-9.75)ASSY/R4 2
305B| 8 |13153402100 EtOl 04(12-16.5,6PR,R4) 2
305B| 9 |13153409000 EtOl & E SuB(415) 2
NOTE
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==

FIG 306A REAR WHEEL Year/Month
T455SHGBC 2022-12
]
12
NOTE
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==
FIG 306A REAR WHEEL YearMonth
2022-12
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
306A | 1 16503202100 EtOl 04(13.6-26/LH) ASSY 1
306A | 2 |16503202200 Et Ol 01(13.6-26/RH) ASSY 1
306A| 3 |14623172000MS £l 2/ASSY(W11-26) 2
306A | 3-01 | 14623172200 £l (W11-26) COMP 2
306A | 3-02 | 14623182110 clHEdiAa= 2
306A | 3-03 | 15263202031 =E 12
306A | 3-04 | 15263202041 E3IJUHE 12
306A | 3-05 | 15263202050 etA 12
306A | 4 14623172111 EtOl 04(13.6-26,8PR,R1) 2
306A| 5 14623172120 5 2(13.6-26) 2
306A| 6 |V9993000010 ErOIOIEEH 2
306A | 7 |15603200010 2 = E(AEFE ,M16X30) 4
306A| 8 |V2014616030 L2EFUAEEEST) M16X30 8
306A| 9 |V3043600160 L2EFAHEES2SE M16 4
306A | 10 |Vv4011600160 ALE2A M16 12
NOTE
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FIG 306B REAR WHEEL (R4 OPTION)

T455SHGBC

==
Year/Month

2022-12

T503HST-E-3068

NOTE




==
FIG 306B REAR WHEEL (R4 OPTION) Year/Month
2022-12
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
306B | 1 15174403100 EtOl 04(17.5L-24/LH)ASSY 1
306B| 2 |15174403200 EtOl 04(17.5L-24/RH)ASSY 1
306B| 3 |15174172200SR £l 2/(W15LX24)ASSY/R4 2
306B| 3 |15174172200MS £l 2/(W15LX24)ASSY/R4 2
306B| 4 12206172111 EtOl 04(17.5L-24,6PR,R4) 2
306B| 5 |13153409000 ELOI O & E suB(415) 2
306B| 6 |V3343600160 L2EFAHEII=2S M16 4
306B| 7 |Vv4011600160 ALE2LA M16 12
306B| 8 |V2014616030 L2EFUAEEES) M16X30 8
306B| 9 |15603200010 2 = E(AEFE ,M16X30)
NOTE
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S/
FIG 307 POWER STEERING WHEEL Year/Month

2022-12

T455SHGBC

T5035H-K-307

NOTE
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==
FIG 307 POWER STEERING WHEEL YearMonth
2022-12
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
307 15537078512 HH, el G/CHAI T=3 1
307 2 | V2193606020 2= E(SPL) M6X20 4
307 | 46 |14527078522 CHAI HAH , & T=3 1
307 | 47 |V2163608020 L2EFUAEEEBSF(P) M8X20 4
307 | 48 |16994011990 EX(AHAHEF) 1
307 | 49 |14724010052 EX(EE) T=1.5 1
307 | 51 |14724012002 AEIHE & ASSY 1
307 |51-01| 14724012100 AEHE E 1
307 |51-02| 16994012020 HHEHAE) 1
307 | 53 |V4011600160 ALE2LA M16 1
307 | 54 |V3343600160 2EFAHEII=2S M16 1
NOTE
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FIG 308

T455SHGBC

POWER STEERING VALVE

==
Year/Month

2022-12

T5555H-E-308

NOTE
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==
Year/Month
FIG 308 POWER STEERING VALVE
202212
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
308 1 14524043302GB Sl e AEHE®E 1
308 2 | 17484072501 = &S A(970)ASSY 1
308 3 | 17484072600 = &S A(1130)ASSY 1
308 4 (17484073500 F S A (1180) ASSY 1
308 5 | 14524072701 = & S AASSY,1320/P 1
308 6 | 14524054002 AEIGEBE BRI 1
308 6 | 14524054003 AEIGEBE BRI 1
308 7 | 14724040201 Sd0IEQI0IE) 1
308 8 | V2113606010 F2=E(S) M6X10 1
308 10 | 17484072801 = & S A (560)ASSY 1
308 11 [ 17484052800 = & S A (820)ASSY 1
308 15 [16754042100GB 21 (16X21/LH)COMP 2
308 16 | V2183608020 L2EFUHEEES(SP) M8X20 4
308 17 | V2183608020 L2EFUHEEES(SP) M8X20 2
308 18 [ 14524041110 e, 4 1
308 19 | 13424020060 A0 = Et01(300) 5
NOTE
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FIG 309

T455SHGBC

POWER STEERING CYLINDER

==
Year/Month

2022-12

NOTE
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==
Year/Month
FIG 309 POWER STEERING CYLINDER
202212
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
309 0 |14524075002 2l 2l 4 ASSY 1
309 1 14524070081 2 8l 4 COMP 1
309 2 | 16734074103 = X2 E(LH) SET 1
309 2 | 16734074104 SXQE SET 1
309 2 | 16734074104 SXQE SET 1
309 | 2-01 | 16704363202 = X Q1 E ASSY 1
309 | 2-02 | 16734063201 £ A2 ASSsY 1
309 | 2-03 | V3343600160 L2EFAHEII=2S 1
309 3 | 16734074203 = X Pl E(RH) SET 1
309 3 | 16734074204 = X Pl E(RH) SET 1
309 | 3-01 | 16704364202 = Xl E ASSY 1
309 | 3-02 | 16734063201 £ 2432 ASSsY 1
309 | 3-03 | V3343600160 L2EFAHEII=2S 1
309 4 (V5201010020 HE(A) 10X20 1
309 5 | V2024612085 LEFUEEOD) M12X85 4
309 6 |Vv4011600120 ALE2LA M12 4
NOTE
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FIG 401

T455SHGBC

TRANSMISSION FRONT CASE

==
Year/Month

2022-12

NOTE
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==
Year/Month
FIG 401 TRANSMISSION FRONT CASE car/Mon
2022-12

T455SHGBC

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

401 1 17482100011M TSHEQEANOIA 1

401 2 15532100020 HH, ZSHE AHOIA 1

401 3 | V2173608016 L2EFUAEEEF(S) M8X16 4

401 4 (V2173612040 L2EFUAEEEF(S) M12X40 5

401 5 | V2513412045 AHEEZEE2E M12X45 2

401 6 | V2514412040 AHEEZEE2E M12X40 3

401 7 | Vv4011600120 ALE LA M12 5

401 8 | V3043600120 L2EFAHEES2S M12 5

401 9 | V5201010022 HE(A) 10X22 2

NOTE

-92 -




==

Year/Month

2022-12

HST

FIG 402
T455SHGBC

8485 E 402

NOTE

-93-



==
FIG 402 HST Year/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
402 1 15532302000 HST ASSY(77122-RAL-02) 1
402 2 | Vv5201010020 HE(A) 10X20 2
402 3 |[16077-32 AHE 1
402 4 |[16078-18 AHE 2
402 5 | V3043600100 L2EFAHEES2S M10 2
402 6 | V2174610035 L2EFUAEEEF(S) 2
402 6 | V2174610035 L2EFUAEEEF(S) M10X35 1
402 7 | V2173610085 L2EFUAEEEF(S) M10X85 3
402 8 | 14722302200 HST =LI=2 1
402 9 | V2174610030 L2EFUAEEEF(S) M10X30 1
402 10 |V2513410090 AHE=SE23 M10X90 2
402 11 |Vv4011600100 ALE2LA M10 2
402 19 |74308-100 dlolA, AHAE 2
402 | 20 |74308-101 HAHE , AHAE 1
402 | 31 |77122-012 5,143 1
402 | 37 |16048-319 etA 1
402 | 43 |16253-18 A AFE E(HST) 1
402 | 48 |5995542-012 EP ZHEE S/A 1
402 | 62 |77122-006 =, 75 ZH 1
402 | 66 |16077-32 AHE 1
402 | 69 |16048-319 et 1
402 | 70 |16253-18 A AP E(HST) 1
402 | 71 |16078-18 AHE 2
402 | 73 |74308-100 diolA, AHAE 2
402 | 76 |74308-101 HAHE , AHAE 1
NOTE
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==

FIG 403 MID TRANSMISSION CASE Year/Month

T455SHGBC

2022-12

TSOIHST-E-403

NOTE
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==
Year/Month
FIG 403 MID TRANSMISSION CASE
202212
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
403 1 15532300010M AOlA, AHOIA 1
403 2 | Vv5201010022 HE(A) 10X22 2
403 3 | V2513414040 AHEEE2E M14X40 2
403 4 (V4011600140 ALEOA M14 9
403 5 | V3043600140 L2EFAHEES2SE M14 2
403 6 | V2013614045 LEFUHEEES) M14X45 7
403 7 | V2513414080 AHEEZEE2E M14X80 2
403 8 |Vv4011600140 ALE2LA M14 9
403 9 | V2013614045 LEFUHEEES) M14X45 5
403 10 |V3043600140 L2EFAHEES2SE M14 4
403 11 |Vv4011600120 ALE2LA M12 1
403 12 | V3043600120 L2EFAHEES2S M12 1
403 13 [ 15532303100 S 1
403 14 | V2173608020 L2EFUAEEEF(S) M8X20 4
403 15 [ 19022275201 SHA 1
403 16 [ 16701015001 Ot =2 Z1ASSY 1
NOTE

-96 -
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==
FIG 404 TRANSTER GEAR SET vear/Month
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
404 V6001106305 SHOE 6305 1
404 2 | 11772300080 I O1,(H/31) 1
404 14 V7041400350 CEEZH(FE) 35 1
404 15 [ 14443140041 Z 2H(35X50X2) 1
404 16 | V6001606307 S HI 0 E(NR) 6307N 1
404 17 | 15532300091 Il O (H/14) 1
404 18 |[14523020010 LI S8l & (3 0l XI)-K243013.8 2
404 19 | 14522080080 CEsSdEFTH(HHEE) 1
404 | 20 |[11772300030 JI0, & el 30T 1
404 | 21 |V6041106306 S IO & (HL1) 6306HL1 1
404 | 22 |V6041106206 S IO & (HL1) 6206HL1 1
404 | 23 14722202100 HEZE ASSY 1
404 | 25 |15532300120 HEE, 48 1
404 | 26 |V6001106005 SHOE 6005 1
404 | 27 |V7051400470 cCEEEzd(#EHE) 47 1
404 | 28 15532300110 (I ZE/PTO) 1
404 | 29 |15532300020M Ol &, Bl & 1
404 | 30 |V2173610035 L2EFUAEEEF(S) M10X35 4
404 | 31 |Vv5201010022 A E(A) 10X22 2
404 | 32 |V7051400720 CEEEZE(#EHE) 72 1
NOTE
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==

6 405 TRANSMISSION REAR CASE Year/Month
T455SHGBC —
n|
T503HST-E-405
NOTE
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==
Year/Month
FIG 405 TRANSMISSION REAR CASE
202212
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
405 1 15532400011M A Ol 2l 1
405 2 | V2513414040 AHEEZEE2E M14X40 1
405 3 | V2513414035 AHEEZEE2E M14X35 1
405 4 (V2514412040 AHEEZEE2E M12X40 1
405 5 |Vv5201010022 HE(A) 10X22 8
405 6 | V2514410050 AHEEZEE2E M10X50 4
405 7 15532401011 0l EPTO HH 1
405 8 | V2173608020 L2EFUAEEEF(S) M8X20 6
405 | 11 [14254330180 24(72) 1
405 | 12 | 14443140091 PTO= & 1
405 | 13 |V2183608016 L2EFUAEEES(SP) M8X16 2
405 | 14 |15152730050 PTO%& A 1
405 | 15 |V7801000002 Sd N(FZLHHOIH) PT1/8 2
405 | 17 |V7051400620 cCEEEzd(#EHE) 62 1
405 | 18 |14443140080 2(62) 1
NOTE
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FIG 406

T455SHGBC

SUB CHANGE GEARS

==
Year/Month

2022-12

NOTE
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==
FIG 406 SUB CHANGE GEARS vear/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
406 1 |[Vv6041106305 S IO & (HL1) 6305HL1 2
406 2 | 14522240180 AT Ol M (25X36X06) 1
406 3 | V7051400520 CEEEZE(#EHE) 52 1
406 4 (V6001106205 SHOE 6205 1
406 5 15532300040 J| 04(S-H/20-38) 1
406 6 | V7041400250 CEEZFH(FE) 25 1
406 | 7 |15683020010 HIl Of & (LI S)(RS253224) KT253224802C 1
406 8 | 15642080080 AHE AR32 1
406 9 | V7041400300 CEEZH(FE) 30 1
406 10 |[15532430110 ol E(30X66X24) 1
406 11 15242360050 S2H0IEHEE 2
406 12 [ 15532300050 I 01(8/27) 1
406 17 15642430110 ol E(30X62X19) 1
406 18 |V7041400300 CEEZH(FE) 30 1
406 19 | V6544303517 LI =t 01 & (2 Ol XI) KT303517 2
406 | 20 |15532300070 JI 01, 8/35T 1
406 | 21 |14522430020 A H 0] A (34X1.8) 1
406 | 22 |15642160041 2F M (30X46X03) 2
406 | 23 |15532300060 J| 01(8-8/35-25) 1
NOTE
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FIG 407 SUB CHANGE SHIFTER

T455SHGBC

==
Year/Month

2022-12

T5035H-K-407

NOTE
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==
FIG 407 SUB CHANGE SHIFTER vear/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
407 | 1 [14522590021 AHOI(AZE/RHE) 1
407 2 [ 14522590053M E (A ZEH,M-LL) 1
407 3 [ 14522590032M E (A EHHL) 1
407 4 (V6802000010 2= 5/16 2
407 5 13022250030 ANEHAZE 2
407 6 |14522590120 JH01E 1
407 7 | V2173610020 L2EFUAEEEF(S) M10X20 2
407 8 [14522590011M HEAME 1
407 10 |V2183608025 L2EFUEEES(SP) M8X25 2
407 12 | 14523608035 A H E = E(M8X30) 2
407 12 | V2013608030 LEFUHEEES) M8X30 2
407 13 [ 15602230085 A 2
407 17 | 14522812001 dIHHCOMP(AIE E/M B) 1
407 18 [16007060020 SEE&Ed 9 1
407 19 (V7051400320 cCEEEzd(#HEE) 32 1
407 | 20 |15602230085 A 1
407 | 21 |15602900063 A T 2l(C020) 1
407 | 22 |V5201006016 HE(A) 6X16 1
407 | 23 |15602800044 g= 1
407 | 24 |V5901010070 =R 1.0X70 1
407 | 25 [12142810100 BETCEES) 1
407 | 28 |14522913101GB dl BHCOMP(H}/16) 1
407 | 29 |V2013608035 LEFUHEEES) M8X35 1
407 | 30 |V3042600080 L2EFAHEES2S M8 1
407 | 32 |V3342600100 L2EFAHEII=2S M10 1
407 | 33 |V4111600100 HetAM M10 1
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FIG 408 DRIVE GEARS Year/Month
T455SHGBC 2022-12
NOTE
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==
FIG 408 DRIVE GEARS Year/Month
2022-12
T455SHGBC

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
408 1 14522600040 ANZEE@WD 1
408 2 | V7041400250 CYEzE(EE) 25 2
408 3 15152620010 Il (A H/26 , 4WD) 1
408 4 (V6031106204 Sl O 2 (HL) 6204HL 1
408 5 | V7441254708 <2 2 A(D) D25478 1
408 6 | V7051400470 CEEEZE(#EHE) 47 1
408 7 | V6001106005 SHOE 6005 1
408 8 | V7041400250 CEzE(EE) 25 1

NOTE
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FIG 409

T455SHGBC

4WD CHANGE LEVER

==
Year/Month

2022-12

*NOT SERVICED SEPARATELY

NOTE
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==
FIG 409 4WD CHANGE LEVER Year/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
409 1 15602650021M O EAZH) 1
409 2 13022250030 ANEHAZE 1
409 3 | V6802000010 2= 5/16 1
409 4 (V2173608020 L2EFUAEEEF(S) M8X20 2
409 5 |V3042600080 L2EFAHEES2S M8 2
409 6 | V4011600080 ALEOLA M8 2
409 7 | 14522652200 2/ COMP(4WD) 1
409 8 | V7201024014 OE(P) P14 1
409 9 | 14522652000 2t ComMP 1
409 10 |V5801406025 AT 6X25 1
409 11 | V2513408020 AHEEZEE2E 8X20 2
409 14 (16702190060 _1&(4wD) 1
409 15 (V4111600100 HetAM M10 1
409 16 | V3342600100 2EFAHEII=2S M10 1
409 17 14322420010 gl 1
409 18 |V4111600080 HetAM M8 1
409 19 |Vv5001925020 gl 2.5X20 1
409 | 20 |14522882102GB Z E(4WD)ASSY 1
409 |20-01 14522882300 £ &5(LOWER)COMP 1
409 |20-02 14522882140 = E(UPPER) 1
409 |20-03 14522882200 AE 1
409 |20-04 | V5801405020 AT 1
409 |20-05|Vv5901010070 =R 1
NOTE
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FIG 410

T455SHGBC

P.T.O DRIVE SHAFT

==
Year/Month

2022-12

T503SH-K-410

NOTE
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==
FIG 410 P.T.O DRIVE SHAFT Year/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
410 1 [V7051400470 Cagsgd(es) 47 2
410 2 | V6001106005 SHOE 6005 1
410 3 | 14522200050 H = E(36X62) 1
410 4 (V7041400250 CEEZTH(FE) 25 1
410 5 | 14522210051 MNEE(E?Z 1
410 5 14522210052 MNEE(E?ZH 1
410 6 |14522212000 2 & XI(PTO)ASSY 1
410 7 14522212010 A Ol A 1
410 | 8 [14462162180 a2l (B) 2
410 9 14722212020 oAE 1
410 | 10 [15642212090 INETITS)) 1
410 11 15642212070 sdola A3 1
410 12 15642212060 c/& SdI0IE 1
410 | 13 [14722212090 (I A E) 1
410 14 15642212050 Z2d X 0A3 7
410 15 (16342212050 2d Xl SdlolE 6
410 16 [ 16702212030 =dl 0l E ASSY 1
410 17 | V7051400950 cCEEEzd(#EE) 95 1
410 18 |[15642212040 AE 4
410 19 (17972210071 ol E(0ouT) 1
410 | 20 |V6001106204 SHOE 6204 1
410 | 21 |V6544101410 LI =t 01 & (2Ol XI) KT101410 1
410 | 22 |14526024550 S22 1
410 | 23 |Vv4111600080 HetAM M8 1
410 | 24 |Vv5001925020 gl 2.5X20 1
NOTE
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FIG 411 P.T.O CHANGE GEARS Year/Month

T455SHGBC 2022-12

-
" .
‘.. S
(\
A o1
)
- O

T5035H-E-411B

NOTE
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==
FIG 411 P.T.O CHANGE GEARS Year/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
411 | 115182700020 JTO1 (2 21 Z2/12-20) 1
411 3 V6041106305 W E(HLT) 6305HLA1 1
411 4 V6041106306 =W E(HLT) 6306HL1 1
411 6 V6041606305 =l E(HLINR) 6305HL1N 1
411 9 15242360050 S0 EHEE 2
411 | 13 [15522730030 J10(2 2l 2 58) 1
411 14 | 15522730070 HI O & 2 Al 1
411 15 | V6544354026 LIS IO & (A Ol XI) KT354026 1
411 | 16 [15182730020 J1 04 (22l 2 50) 1
411 17 | 15642730082 2t A (35X55X03) 1
411 | 18 | 15522730010 AFZ E(0F 2/PTO) 1
411 | 19 | V6041106207 =1 01 2 (HL1) 1
411 20 |79642010080 21(B) 2
411 | 22 |16322732010 M) TCEY417211 1
411 23 | 14522200041 =2 B(PTOSH) 1
411 24 16322730040 HHEHIOIE) 1
411 25 | V7051400720 cadsad(y¥E) 72 1
411 26 | 15642730052 ol B(35X62X20) 1
411 27 | 15522730080 2tAZet 1
411 28 | V6001106007 =HAHE 6007 2
NOTE
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FIG 412 REAR DIFFERENTIAL GEARS Year/Month
T455SHGBC 2022-12
43

*NOT SERVICED SEPARATELY

| T T ]
177,9712,17,19,34

T5555H-E-412

NOTE
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==
FIG 412 REAR DIFFERENTIAL GEARS Year/Montn
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
412 0 |14523031001 cl o Xt = & X1 (47PS)ASSY 1
412 1 14523030010M HOIA(CI ) 1
412 2 | Vv5801408040 AT 8X40 1
412 3 | Vv4011600100 ALEOA M10 10
412 4 V2024610025 LEFUEEOS) M10X25 10
412 5 | V5801405036 AT 5X36 1
412 6 | 14523180041 oL (Xt S) 2
412 7 | 14523030080 Z ekl L ) 2
412 | 9 [14523180061 10l L o (W 2/16 LH) 1
412 10 |[14523030100 AM(AHAE) 2
412 11 [ 14523030110 CIZOILIAAIZE 1
412 | 12 [14523180031 10 L o (W 2/16 RH) 1
412 13 [ 14523030131M Ol E(LH/CI Z A 01 &) 1
412 15 [ 14523010090 & (B) T=0.2 4
412 16 V2173610025 L2EFUAEEEF(S) M10X25 4
412 17 |Vv6001106212 SHOE 6212 1
412 18 |[14523010080 & (A) T=0.1 2
412 19 (14523022100 JI 01(10X41)SET 1
412 |19-01| 14523022111 Bl U I L & 1
412 |19-02| 14523022120 A0 EHIZ D10 1
412 | 20 |14523010050 24(0.1) T=0.1 1
412 | 22 |15533030020 L1 E(M40XP1.5) 1
412 | 23 |V6321132208 HOIHZ=2HOE(ES) 32208CR 2
412 | 24 |14523010100 24(0.2) T=0.2 2
412 | 26 |15133060030 A AEZ CH45X68X4) 2
412 | 28 |14523060011 oL A (& 2l Z/11/LH) 1
412 | 29 |14523060021 ol A& 2l Z/11/RH) 1
412 | 30 |V6041106309 S IO & (HL1) 6309 2
412 | 32 |V7041400450 CEEZFH(FE) 45 4
412 | 34 |14523033400 =clEcomP 1
412 | 35 |Vv6001106211 SHOE 6211 1
412 | 37 |V7051401100 CEEEZE(#EHE) R110 1
412 | 39 |[15533193010 CZE AEE 1
412 | 40 |V4111600200 HetAM M20 1
412 | 41 |V7201024016 OE(P) P16 1
412 | 42 |17973030420 AE 1
412 | 43 [14523190011M FETEED)) 1
412 | 44 |V5801406032 AT 6X32 2
412 | 45 |Vv5801408036 AT 8X36 1
412 | 46 |15533193100 Cl = = H & CcOoMP 1
412 | 47 |V5801405036 AT 5X36 1
412 | 48 14521220120 H Ecomp, & 1
412 | 49 |V3342600100 L2EFAHEII=2S M10 1
412 | 50 |[15533190020 AZE(CE HE) 1
412 | 50 [15533190021 AT2(CZ HY) 1
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FIG 412 REAR DIFFERENTIAL GEARS Year/Month
2022-12
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
412 | 51 | 16703180191 =dI0IE 1
412 | 52 |V2173608016 L2EFUAEEEF(S) M8X16 1
412 | 55 |14523020040M Ol €Tl ) 1
412 | 56 [14523010031 41(0.2) 4
412 | 56 |V2173610025 L2EFUAEEEF(S) M10X25 4

NOTE
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FIG 413

T455SHGBC

REAR AXLE HOUSING

==
Year/Month

2022-12

NOTE
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==
Year/Month
FIG 413 REAR AXLE HOUSING
202212
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
413 | 1 [14523040011M ERSTEET) 1
413 2 [ 14523040021M ot (M= R) 1
413 3 | V2173610055 L2EFUAEEEF(S) M10X55 12
413 6 | V2173610075 L2EFUAEEEF(S) M10X75 12
413 7 | Vv4011600100 ALE2LA M10 4
413 8 | V3043600100 L2EFAHEES2S M10 4
413 10 | 15423040030 HOIX(L2¥) 1
413 13 [ 14523070011M EMIERIO) 2
413 15 [ 14523070020 JI0(& el & ,54) 2
413 17 | 14153070020 Z 2H(55X70X4) 2
413 18 | 15643072001 A (L) ASSY 60X100X26 2
413 18 |[15643072002 A (L) ASSY 1
413 | 20 |V6321132011 BIOIH 2 =21 Hil 01 &l (2 S)-32011j 32011DJ 4
413 | 22 |16603070010 L1 E(M50X1.5) 2
413 | 23 |V7201024020 OE(P) 1
413 | 23 |V7201124020 OE(P) P20 1
NOTE
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FIG 414

T455SHGBC

P.T.O CHANGE SHIFTER

==
Year/Month

2022-12

NOTE
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FIG 414 P.T.O CHANGE SHIFTER Year/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
414 2 | 14522852100GB dl BHCOMP(H}/12) 1
414 3 15602231610 = E (5 E/M8X16) 1
414 4 |V3042600080 L2EFAHEES2SE M8 1
414 5 17332190101 Z=&0l(PTO) 1
414 9 16602750050 = dl 01 E(1,19X396) 1
414 10 [Vv5001925020 2l 2
414 | 22 (V7201024021 OE(P) P21 1
414 | 25 |V7041400250 CEEZFH(FE) 25 1
414 | 26 |15182752000 2t ComMP 1
414 | 28 |V4111600100 et M10 1
414 | 29 |V3342600100 AFAUHEI=28 M10 1
414 | 30 |14522750011 8 Ol(Al Z &,PTO) 1
414 | 31 |V7201024010 P10 1
414 | 32 |15602231600 E (A E/A EM8X16) 1
414 | 34 |14522750032M AAEH1) 1
414 | 35 |V6802000010 - 1
414 | 36 |13022250030 ANEHAZE 1
414 | 37 |15642752103 2t ComMP 1
414 | 38 15602231600 = E (M E/A EM8X16) 1
414 | 41 |15642750070 2F M (27X40X02) 1

NOTE
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5, L& E W= PART NO.T5

FIG 501 FRONT AXLE SUPPORT

FIG 502 FRONT DRIVE SHAFT

FIG 503 FRONT AXLE HOUSING

FIG 504 FRONT DIFFERENTIAL GEARS
FIG 505 FRONT GEAR CASE (1)

FIG 506 FRONT GEAR CASE (2)

FIG 507 FRONT GEAR CASE (3)
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FIG 501

T455SHGBC

FRONT AXLE SUPPORT

==
Year/Month

2022-12

NOTE
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==
FIG 501 FRONT AXLE SUPPORT Year/Month
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
501 1 17464102202ED H=Sch3!l COMP 1
501 2 | V2173612045 L2EFUAEEEF(S) M12X45 14
501 3 | V2014612030 L2EFUAEEES) M12X30 2
501 4 (36502010060 OllOI K = &Y 3
501 5 |V5502040093 Scteldels! 4
501 6 |17464103300GB =1dl 0l E COMP, LH 1
501 7 | 17464103200GB =dl 0l E COMP, RH 1
501 8 |17464103100GB =dl 0l E ComP, LOW 1
501 9 | V2123606016 F2=E(SP) M6X16 4
501 10 |Vv2183608020 L2EF2AZSEES(SP) M8X20 8
501 | 14 |14273170040 24 (M14) 4
501 15 V4011600120 ALEOLA M12 2
501 | 16 |14326510210 1 2 24(20) 2
501 | 17 [17686300530 EENEIEEES) 1
501 | 18 |16606510210 1 2 24(30) 1
501 19 (14441010161 cSHUOOlH=ASE 2 2
501 20 | V2173608016 L2EFUAEEEF(S) M8X16 2
NOTE
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FIG 502 FRONT DRIVE SHAFT

T455SHGBC

==
Year/Month

2022-12

TH555H-E-502

NOTE
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==
FIG 502 FRONT DRIVE SHAFT Year/Month
2022-12
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
502 1 18994310010 NZE 1
502 2 | V7041400250 CYEzZE(EE) 25 2
502 3 14251320150 HEE 2
502 4 [17484312001GB H B COMP , 4WD 1
502 5 | V2113606010 S = E(S) M6X10 2
502 6 |V2183608012 L2EFUAEEE S (SP) M8X12 1
NOTE
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FIG 503

T455SHGBC

FRONT AXLE HOUSING

==
Year/Month

2022-12

g *NOT SERVICED SEPARATELY

NOTE
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==
FIG 503 FRONT AXLE HOUSING Year/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
503 1 14524322000M TEE Hs=oteE 1
503 3 | V7811600008 =d (AHZHI0I1H) R1/2 1
503 4 (17994360221 ZYUEHO ECIN) 1
503 5 (10011024200 < 2(850) 1
503 6 17131049210 SASE 11 1
503 | 8 |16704332101 Il 2 0l E(F)ASSY 1
503 | 8-01 | 16704332111M LI 20l E(F) 1
503 | 8-02 | 16704332220 £ Al(50X55X20) 1
503 | 8-03 | V7631500000 JdelALIZ(B-PT) 1
503 10 |[16704020020 A H Ol A (F) 1
503 11 [V7211031055 O (G) G55 1
503 12 | V2014616050 LEFUHEEES) M16X50 1
503 13 | V3052600160 L2EFAHEE SIS M16 1
503 14 | 14444120090 A 2k AF 1
503 | 23 |V2173612040 L2EFUAEEEF(S) M12X40 4
503 | 31 |14544362201 1l 2 0l £(R)ASSY 1
503 |31-01|14544362211M LI 20 E(R) 1
503 |31-02| 16704362221 £ Al(75X80X30) 1
503 |31-03|V7631500000 JdelALIZ(B-PT) 1
503 | 34 |V2004616060 FEA=SEES) M16X60 2
503 | 35 |V4011600160 ALE2LA M16 2
503 | 50 |15184072401 2 & (B)ASSY 1
503 | 54 |V7441254008 <2 2 A(D) P40 1
503 | 64 |V7211031080 O (G) G80 1
503 | 65 |16704310040 AH Ol AR 1
503 | 67 |V7211031075 O (G) G75 1
NOTE

-126 -




FIG 504

T455SHGBC

s g
FRONT DIFFERENTIAL GEARS Year/Month

2022-12

*NOT SERVICED SEPARATELY
20*

’\_ ol T483-K-504

NOTE
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==
FIG 504 FRONT DIFFERENTIAL GEARS Year/Montn
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
504 18 V7441256210 <2 2 4(D) D256210 1
504 | 20 |16704112001 VEEENEETIENE) 1
504 | 20 |16704112002 EEENEEIETED 1
504 | 20 |16704112002 VEEENEETENE) 1
504 | 21 [16704112010 NENE) 1
504 | 21 [16704112011 MERNEE) 1
504 | 21 [16704112010 NENE) 1
504 | 21 [16704112011 MERNEE) 1
504 | 21 [16704112011 MERNE) 1
504 | 22 [16704112110 Hil & 71 01 (23) 1
504 | 22 [16704112111 HI2 D[ 01 (23) 1
504 | 22 [16704112110 Hl & 71 01 (23) 1
504 | 22 [16704112111 HI2 D[ 01 (23) 1
504 | 22 [16704112111 Hﬂ 97| 0f(23) 1
504 | 23 | 16704310031 ZTHEQZAOIA 1
504 | 23 | 16704310031 ZTHEQZAOIA 1
504 | 25 |16704320020 XSOl e1(12) 2
504 | 25 |16704320020 XSOl e1(12) 2
504 | 26 |14273010050 oL ActAEZ e 2
504 | 26 |14273010050 oL ActAEZ e 2
504 | 27 |16704310160 XS AHOIE D101 (20) 2
504 | 27 |16704310160 XS AHOIE D101 (20) 2
504 | 28 |16704320050 AHAEQA 2
504 | 28 |16704320050 AHAEQA 2
504 | 29 |V5801405025 A 5X25 1
504 | 29 |V5801405025 AT 1
504 | 31 | 16704110060 AShUILI= 1
504 | 31 | 16704110060 ASUILI= 1
504 | 32 |V5801403025 AT 3X25 1
504 | 32 |V5801403025 AT 1
504 | 33 |V6001106212 SHOE 6212 1
504 | 33 |V6001106212 SHAHE 1
504 | 34 |17994420060 CEEZH(FE) 1
504 | 34 |17994420060 CEEZTH(FE) 1
504 | 43 |V7051400620 CEEEzd(#EHE) 62 1
504 | 45 |14254310080 & (A) 1
504 | 46 |14152050160 & (B) 1
504 | 47 |15024320020 HAFZ2=Hd 2
504 | 48 |16704112120 Zot 1
504 | 51 |14884110090 H E(M30) 1
504 | 65 |V6001106211 SHOE 6211 1
504 | 66 |16704110121 2FA Y 2
NOTE
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FIG 505 FRONT GEAR CASE (1) Year/Month
2022-12

T455SHGBC

T483-k-505

NOTE
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==
Year/Month
FIG 505 FRONT GEAR CASE (1) sario
2022-12
T455SHGBC

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
505 1 16734340010M Z S SHOIA(A) 2

505 2 | 16704340020 IO (Hll &,9) 2

505 2 | 16704340021 IO (Hll &,9) 1

505 3 | V6041106308 S IO & (HL1) 6308HL1 2

505 4 (V5201012020 HE(A) 12X20 4

505 5 | V2024614040 L2EFAEEOIE) M14 10

505 6 | V4011600140 ALEOA M14 10

505 7 | 16704340030 IO (Ml &, 16) 2

505 7 | 16704340031 IO (HIl &, 16) 2

505 8 | V6001106207 SHOE 6207 2

505 | 25 |16734350010 AP E E(528) 1

505 | 26 |16734350020 AP E(344) 1

505 | 30 |V7051400800 Cgsgd(ds) 80 2

505 | 31 | 16704320030 Z 2H(68X80X2) 2

505 | 36 |V7231020110 OE(S) S110 2

NOTE
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FIG 506 FRONT GEAR CASE (2) Year/Month
2022-12

T455SHGBC

T483-k-506

NOTE

-131 -




==
FIG 506 FRONT GEAR CASE (2) Year/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
506 11 [ 12414342000M Z &SR SH 0l A(BIL) 1
506 13 [ 12414342100M Z &SR SHO0IA(BR) 1
506 14 16704130080 HHLZAGHRE 2
506 15 [ 16704340040 0l 1 LI Z2 HASSY 2
506 16 V6001106014 SHOE 6014 2
506 17 | 16734340050 AP E(188) 2
506 18 [16734130080 JI O (HIE,11) 2
506 19 [V6041106308 S IO 2 (HL1) 6308 2
506 | 20 |V7231020115 Og S115 2
506 | 23 |16704330180 2 (90) 2
506 | 40 |V7051400950 CEEEZE(HEHE) 95 2
506 | 41 |V6001106012 SHOE 6012 2
506 | 42 |V7041400600 CEEZTH(FE) 60 2
506 | 43 |V7811600006 =d (AL HI0I1H) R3/8 4
506 | 45 |16704130060 & (75X90X2) 2
506 | 46 |V7051400900 SHSHE(HAEE) 90 2
506 | 48 |V2014612030 L2EFUEEES) M12X30 2
506 | 49 |V3042600120 L2EFAHEES2S M12 2

NOTE
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FIG 507

T455SHGBC

FRONT GEAR CASE (3)

==
Year/Month

2022-12

NOTE
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==
Year/Month
FIG 507 FRONT GEAR CASE (3) cariMo
202212
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
507 14 16734340080 HiI & 1 01(38) 2
507 14 16734340081 HI & 1 01(38) 2
507 15 V7041400500 CEEZTH(FE) 50 2
507 15 [ 17994420060 CEEZTH(FE) 2
507 17 | 16004340040 =SZEH 2
507 18 |V6041106208 S IO 2 (HL1) 6208HL1 2
507 19 [V6041106210 S IO & (HL1) 6210HL1 2
507 | 20 |16704340130M EMNIENH 2
507 | 30 |16704340150 o-g 2
507 | 31 |V2173608025 L2EFUAEEEF(S) M8X25 20
507 | 34 |16704340070 MNIEE) 2
507 | 35 |16709510081 2F M (50X67X2) 2
NOTE
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6. 7 &2/3&8 & 2 PART NO. T6

FIG 601 CYLINDER CASE

FIG 602 LIFT ARM

FIG 603 CYLINDER

FIG 604 POSITION LINK

FIG 605 CONTROL VALVE

FIG 606 DRAFT LINK

FIG 607 POSITION & DRAFT LEVER
FIG 608 EXTERIOR HYD.VALVE
FIG 609 HYDRAULIC PIPE

FIG 610 JOYSTICK

FIG 611 HYDRAULIC HOSE

FIG 612 HITCH & 3-POINT LINK
FIG 613 LOWER LINK & LIFT ROD
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FIG 601 CYLINDER CASE Year/Month

2022-12

T455SHGBC
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==
FIG 601 CYLINDER CASE Year/Montn
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
601 | 1 [14525010014M HOIA A2 H) 1
601 2 | V2113606020 F2Z=E(S) M6X20 2
601 3 | Vv4011600100 ALEOLA M10 4
601 4 (V2173610070 L2EFUAEEEF(S) M10X70 4
601 5 | V2173610035 L2EFUAEEEF(S) M10X35 9
601 | 8 [14525010081M HH(MIIHEZSHE) 1
601 9 | 15684342021 £ Al(55X60X40) 1
601 9 | 15684342021 £ Al(55X60X40) 2
601 10 [V7211031055 OE(G) G55 1
601 10 [V7211031055 OE(G) G55 2
601 11 (17995010110 el e 50X55X5 1
601 11 (17995010110 el e 50X55X5 2
601 | 12 [17994360221 EETNVERER 1
601 13 | 36423600080 S A3 E(D=12.5) 1
601 13 (17131049210 SASE 11 1
601 15 (19021024300 S 2 (530) 1
601 16 | 15184322500 22 ASSY 1
601 18 V7801000004 Sd W(FZLHHOIH) R1/4 4
601 22 117995010220 = (PT 1/2) 1
601 23 | V2173610065 L2EFUAEEEF(S) M10X65 1
601 24 | V2113606040 S22 = E(S) M6X40 1
601 25 | V2113606050 S22 = E(S) M6X50 3
601 26 | 17995050090 £ Al(50X55X40) 1
601 | 27 [Vv7211031050 02 (G) 1
601 28 | 16195500060 el e 1
NOTE
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FIG 602 LIFT ARM

T455SHGBC

==
Year/Month

2022-12

) 20

T483-K-602

NOTE
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==
Year/Month
FIG 602 LIFT ARM car/on
2022-12
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
602 1 17995020010M gt 1
602 1 17995020011M gt 1
602 2 [17995020021M J#HICIEE) 1
602 3 | 17995020030 Sk, 1
602 4 (V2173608016 L2EFUAEEEF(S) M8X16 1
602 5 [17995020200M 2 ZEXE 1
602 6 |17995020200M 2 ZEXE 1
602 9 | V7041400480 CEEZFH(FE) 48 2
NOTE
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FIG 603 CYLINDER

T455SHGBC

==
Year/Month

2022-12

T483-K-603

NOTE
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FIG 603 CYLINDER Year/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
603 1 17995032300 2 8l 4 COMP 1
603 2 | V7201124014 Og(P) P14 1
603 3 | 17995030030 o-g 2
603 4 (17995030040 el 2
603 5 [17995030050M = Ul A E(90) 1
603 6 |17995031000 oA E 25 ASSY 1
603 6 |17995030061M InAg 28 1
603 | 6-01 | 17995030061M InAg 28 1
603 | 6-02 | 17995030070 S Al 1
603 8 | V2024612050 LEFUEE(OD) M12X50 3
603 9 | V4011600120 ALE A M12 3
603 14 V2173608016 L2EFUAEEEF(S) M8X16 1
603 15 [17995031500 7 & 8 COMP 1
603 17 | 15640040001 S EZZZE ASSY 1
603 19 (V7201124022 OE(P) P22 1
603 | 20 |V7201124016 OE(P) P16 1
603 | 21 |V3042600100 L2EFAHEES2SE M10 1
603 | 22 |V1112606040 A XS 2LEAL M6X40 1
603 | 23 |Vv4011600060 ALE2LA M6 1
603 | 24 |15605070070 LE(=Z/elE) 1
603 | 25 |14525070130 MEIE(=ZR2lH) 1
NOTE
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FIG 604 POSITION LINK Year/Month

T455SHGBC 2022-12
I\\ L = = J/"'/.
\"‘~ 5 ._J. /'/-/./
EIG. 606-03D o w5 il
120 -
18 1045
€ | |
CEIG 62T
w\\\ _
-
Ly f//x
.“‘“_' \\\‘
2\ 7)./
CEIG. 606-0D
T483-K-604
NOTE
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==
Year/Month
FIG 604 POSITION LINK caro
2022-12
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
604 5 | 17995040011 Zdidl ACcoMP 1
604 6 | V2013608050 L2EFUAEEES) M8X50 1
604 7 |V3043600080 L2EFAHEES2SE M8 3
604 10 |V7081400060 EgEHEE 6 5
604 11 (17995041100 2 3 (W E)comp 1
604 12 [ 17995040121 AE 1
604 13 [ 17995040130 2= 2
604 14 17995041400 2" 3)compP 1
604 15 [ 17995040150 g3 ZE) 1
604 16 | 17995040160 () 1
604 17 [ 17995040170 E4M 1
604 18 [ 17995040131 2= 1
NOTE
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FIG 605 CONTROL VALVE

T455SHGBC

==
Year/Month

2022-12

2

T483-K-605

NOTE
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==
Year/Month
FIG 605 CONTROL VALVE car/on
2022-12
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
605 1 17995050100 HeolAEZE W= 1
605 1 17995050101 BE /N HEE 1
605 2 | 17680070000 gl ZWEASSY 1
605 3 | 17995050030 2 IH0lE 1
605 4 (V2173608045 L2EFUAEEEF(S) M8X45 3
605 5 16735304100 A B (L2 E,90) 2
605 5 | 16705060060 =LI= 2
605 6 | 16735050601 ool = (&2 d) 1
605 6 | 17995050063 ool = (&2 d) 1
605 7 | V7811600006 =d (AL HI0I1H) R3/8 1
605 8 | V2173608012 L2EFUAEEEF(S) M8X12 2
NOTE
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FIG 606

T455SHGBC

DRAFT LINK

==
Year/Month

2022-12

T483-K-606

NOTE
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==

FIG 606 DRAFT LINK Year/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
606 | 1 [17995040150 EETEEEEES)) 1
606 2 | V7201019009 Og(P) P9 1
606 3 | 17995041200 MIZEEHdZEE)COMP 1
606 4 (V7201024016 OE(P) P16 1
606 5 | 17995060050 & =3(B)COMP 2
606 7 | V7081400060 EglEHEE 6 6
606 9 17995061300 2 (A 2 & 3/LH)coMP 1
606 10 |[V7081400090 EglEHEE 9 1
606 11 [ 17995060061 g3 2
606 12 (17995060120 AL /) 1
606 13 V5801404018 A 4X18 1
606 14 16735061400 S E(A) 1
606 15 [ 17995060150 ATE 1
606 16 | 17995060160 2 3A 1
606 18 [17995061800 & =3(B)COMP 1
606 19 |V3043600080 L2EFAHEES2S M8 3
606 | 20 |V7081400080 EglEHEE 8 2

NOTE
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FIG 607

T455SHGBC

=0
POSITION & DRAFT LEVER vear/Month

2022-12

TS03HST-K-607

1
Ok wWwHN=

NOTE
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607 | 41 |19997090210

==
FIG 607 POSITION & DRAFT LEVER Year/Month
T455SHGBC 202212

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
607 1 10567092100 dHAME, EXNE/IEHEE 1
607 | 1-01 | 14527092110 NZE D=16 1
607 | 1-02 | V7081400150 EglEHEE 15 2
607 | 1-03 | 14527092201GB diH e ZX&/EUEE 1
607 | 1-04 | 14527092120 £ AlLLIOI E/16X18X27 2
607 | 1-05 | 14527092251 Z el(AH 0l &) 1
607 | 1-06 | 10567092300GB diH T ZX&/EUEE 1
607 2 | V2183608020 L2EFUAEEES(SP) M8X20 2
607 3 | 16606742301 A2 Xl(el 0l E)ASSY 1
607 4 (V1222604025 & XS I &2 LEAKSP) M4X25 2
607 5 | V7081400080 EglEHEE 8 2
607 6 | 14527090020 A HA 1
607 7 19997090010 25, A9 D=6 1
607 8 | V4111600060 oot M6 2
607 9 | Vv5001920020 =g 2X20 2
607 11 [ 14525070121 ZdO0IE(EZRA) 19X6T 1
607 12 [ 14525070141 ZdO0IEEHEE) 19X6T 1
607 13 V3043600100 L2EFAHEES2S M10 4
607 14 (17995070140 =dl0lE(C) 3.2T 1
607 15 [ 17995070150 JNDAR=3= H14X108.9 1
607 16 |Vv4011600100 ALE2LA M10 2
607 17 [ 17995070170 =dl 0l E(D) 3.2T 1
607 18 [17995070180 AE 1
607 19 (V7081400120 EglEHEE 12 1
607 | 20 |17995070200 =dl0IE(A) 3.2T 2
607 | 21 |17995070211 OF & 2H(L) 3
607 | 21 |13835070210 OF & 2H(A) 3
607 | 22 |14525070221 2 (& X & 2l bB)comp 1
607 | 23 |14525070230 2'COMP(ECHE E diH) 1
607 | 24 |17995070241 OrZ CH(CH) 21X40X2T 1
607 | 24 |13835070220 OrZ CH(CH) 1
607 | 25 |V4111600060 HetM M6 2
607 | 27 |21306010180 oll o1 E1(6) 2
607 | 28 |V7081400080 EglEHEE 8 2
607 | 29 |V4111600100 HetAM M10 2
607 | 34 |17995070340 INPNE=3S 1
607 | 39 |15605110054 Z1&(03X17X97) 3X17X97 2
607 | 40 |V1122605012 SIS EAIZZ2LEAL M5X12 2

1

2

607 | 42 |V3002600060

NOTE
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FIG 608 EXTERIOR HYD.VALVE Year/Month
T455SHGBC 2022-12
1-03
[ H'; D T533-E-608
NOTE
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FIG 608 EXTERIOR HYD.VALVE Year/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
608 1 15157093100 dHAE, 2R 1
608 | 1-01 | 14527092110 NZE 1
608 | 1-02 | V7081400150 EglEHEE 15 2
608 | 1-03 | 14527092251 Z el(AH 0l &) 1
608 | 1-04 | 14527092120 £ AlLLIOI E/16X18X27 2
608 | 1-05 | 14527093301GB diH e 2= eB 1
608 | 1-06 | 14527092251 Z eH(AH 0l &) 1
608 7 | V2183608020 L2EFUAEEES(SP) M8X20 2
608 9 | 17995080091 ATE(FA) 2
608 10 | 14322420040 =& 0I(B) 2
608 16 17975163000 Z E (2t @hAssY 1
608 17 16745080170 23X0E 2
608 19 (16995152360 HEE(1/2.&) PT1/2 4
608 | 20 |17995080201 =LI2(172) 2
608 | 24 |Vv4011600100 ALE2A M10 2
608 | 26 |V3043600100 L2EFAHEES2S M10 2
608 | 69 | 15157095201 SEXE, AR R /B 1
608 | 70 |14527095101 SEXE, AREFA/A 1
608 | 89 |16735080892 AHEZEE(155) 2
608 | 93 | 17995080931 7 LI 2(1/2,60) 2
608 | 94 | 15155080151 2NE R Y S (4P) SUB ASSY 1
608 | 95 | 19965080962 2 F R YE(SPRING) 1
608 | 96 |12285080941 2l £ R Y S (FLOATING/D) 1
608 | 97 |14525080971M HHERERE) 1
NOTE
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FIG 609 HYDRAULIC PIPE Year/Month

2022-12

T455SHGBC

T554/454-E-609

NOTE
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==
FIG 609 HYDRAULIC PIPE Year/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
609 1 15115100001 Jl 01 & Z(MAIN)ASSY 1
609 2 | 17465152201GB £ 2 It 0l & COMP (FR/RR) 1
609 2 | 17465152202GB £ 2 It 0l & COMP (FR/RR) 1
609 3 | V2173608016 L2EFUAEEEF(S) 1
609 6 |15115200000 JI 0 & Z(PS)ASSY 1
609 10 [V7211031030 O (G) 2
609 11 | V2205408016 =AEEE M8X16 2
609 12 | 14525153401 IOl = (& &/F)COMP 1
609 12 | 14525153401PC It Ol = (& &/F)COMP 1
609 12 | 14525153401 It Ol = (& &/F)COMP 1
609 13 [36313530021 HEEHR2) 1
609 14 | 15605150031 < 2(100) 3
609 15 [18027090400 BHE S I 40 24 D=40 6
609 19 V2183610025 L2EFUEEES(SP) M10X25 2
609 | 20 |V2183608020 L2EFUAEEES(SP) M8X20 2
609 | 21 |V2173608040 L2EFUAEEEF(S) M8X40 1
609 | 22 |V2173608025 L2EFUAEEEF(S) M8X25 3
609 | 23 |V2013608110 LEFUHEEES) M8X110 2
609 | 24 |Vv4011600080 ALE2LA M8 2
609 | 25 |V2013608110 LEFUHEEES) M8X110 2
609 | 26 |Vv4011600080 ALEOLA M8 2
609 | 27 |14525152331 = &S A(1560)ASSY 1
609 | 28 |16582630620 = S Ef(PF1/2) 1
609 | 31 |13267060022 CdelEea 1
609 | 32 |V7211031030 O (G) 1
609 | 33 |17465153301GB =2 IOl X COMP (&) 1
609 | 33 |17465153302GB =2 IOl X COMP (&) 1
609 | 33 |17465153303GB =2 IOl X COMP (&) 1
609 | 34 |14525162402PC 1t Ol = (& @/RR)COMP 1
609 | 34 |14525162403 1t Ol = (& @/RR)COMP 1
609 | 35 |V2173608055 L2EFUAEEEF(S) M8X55 2
609 | 36 |15155152901GB It Ol = (& &/P)COMP 1
609 | 37 |V7201024018 O (P) P18 1
609 | 38 |V2113606020 S22 = E(S) M6X20 2
609 | 39 |19955100010 S A (26X34X60) 1
609 | 40 |18027090400 BHE S I 40 24 2
609 | 42 |14525152101 1} Ol Z (& &/R/IN)COMP 1
609 | 42 |14525152102 I} Ol & COMP , & &/R/IN 1
609 | 42 |14525152102PC I} Ol & COMP , & &/R/IN 1
609 | 42 |14525152103 I} Ol & COMP , & &/R/IN 1
609 | 46 |V7211031030 O (G) G30 1
609 | 47 |14525150000GB Ea(LLEH) 1
609 | 47 |14525150000 Sz LY EH) 1
609 | 47 |14525150001 Sz LY EH) 1
609 | 48 |17975152001 Z B (S 2/43)ASSY 1
NOTE

- 153 -




k!
FIG 609 HYDRAULIC PIPE Year/Month
2022-12
T455SHGBC

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
609 [48-01(17975152010 ZHIE 1
609 |48-02|17975152101 ELEMENT , SUCTION FILTER TM 1
609 49 (V2173608016 Eg=: %%*%EE'_%(S) M8X16 1
609 50 |Vv4011600080 AT QLA M8 2
609 52 14045030060 QeUEH I 2

NOTE
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FIG 610 JOYSTICK Year/Month

2022-12

T455SHGBC

Forward

> N
' = (=l

®

“ 17 Cylinder case” |-

TSOIHSTEH10

NOTE
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FIG 610 JOYSTICK vear/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
610 2 | 15155162502 SHYE X0 AE ASSY 1
610 3 | 17407362300 & 2 (PF3/8,PF1/2) 3
610 4 [14526300530 & Ol E(=0IAE 2
610 | 5 [17685161810GB |Zdl0IE(%) 2
610 6 | V2193606016 F2A =S E(SPL) M6X16 4
610 7 | V2173608085 L2EFUAEEEF(S) M8X85 2
610 8 | V4111600080 HetAM M8 2
610 9 |14527103100GB ZO0IAE B3 1
610 | 10 | 14527100010 I1H1 (X 01 X EI/T483) 1
610 11 [ 15276040020 Ed 2E(@®) 3
610 12 | V2183608020 L2EFUAEEES(SP) M8X20 2
610 13 | 4IMP500707 (=0l AE) 1
610 13 [ 10896013800 (=0l AE) 1
610 15 [15157103901GB dl B (= 0l A & )ComMP 1
610 16 | V3302600140 FAUHEI=28 M14 1
610 19 (17995161130 5 LI 2 (PF3/8,PF1/2) 1
610 | 20 |14525152331 = &S A(1560)ASSY 1
610 | 28 |14524070010 = & S A (390)ASSY 1
610 | 29 |17685162202 7 &S A(530)ASSY 1
610 | 30 |V2173608060 L2EFUAEEEF(S) M8X60 3
610 | 31 |14527103600 20l A8 HHCl ASSY 1
610 | 32 |14527103700 Ol = ASSY (620) 2
610 | 32 [14527103701 7 01 2 ASSY (620) 1
610 | 33 |15157103802 SHEE ASSY(52)) 1
610 | 34 |14527103610 =, EHWEXO0IAE 1
NOTE
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FIG 611 HYDRAULIC HOSE Year/Month
T455SHGBC 2022-12
Forward

CFIG.401-0D

NOTE
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==
Year/Month
FIG 611 HYDRAULIC HOSE
2022-12
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
611 | 18 |17975182001 PTOZ BASSY 1
611 [18-01] 17975182100 PTO & 1
611 [18-02| 16490110001 22| T W BASSY 1
611 |18-03| 14725182210 gd ol 2L 1
611 | 19 V4011600080 ATZIA M8 3
611 | 21 V2513408090 AEHEEE2E M8X90 1
611 | 22 |Vv3042600080 AESAHERS2E M8 1
611 | 23 |[Vv2013608090 ASEEAEEES) M8X90 2
611 | 31 |17971850140 " H (& A, PF1/4) PF1/4, PF1/4 1
611 | 33 |37681850141 HEHE ) PT1/4, PF1/4 1
611 | 36 |14525180361 S 25 A(690)ASSY 1
611 | 40 [17995161130 S LI 2 (PF3/8,PF1/2) 1
611 | 41 [17407362300 ol 5(PF3/8,PF1/2) 1
NOTE
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FIG 612 HITCH & 3-POINT LINK Year/Month
T455SHGBC 2022-12
107 Forward
66,

T T T 1
81, 82, 85, 86, 88, 89, 90, 91

T553-E-612

NOTE
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FIG 612 HITCH & 3-POINT LINK Year/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
612 1 15535202002GB A EZH B3], COMP 1
612 1 15535202003GB AEEZH B2, COMP 1
612 2 | V2013616035 LEFUHEEES) M16X35 2
612 3 | Vv4011600160 ALEOLA M16 4
612 10 |V2013616035 L2EFUAEEES) M16X35 3
612 11 | Vv4011600160 ALEOLA M16 5
612 12 | V2513416035 AHEEZEE2E M16X35 4
612 13 V3043600160 L2EFAHEES2S M16 4
612 14 (16735222102GB & = COMP 1
612 15 |[15185222000GB S 2! COMP 1
612 | 17 [14525254100G6B | EeH3/(5)COMP 1
612 | 18 [14525254100G6B | EeH3/(5)COMP 1
612 19 (V2173612030 L2EFUAEEEF(S) M12X30 8
612 | 22 |15685252204 El(L) COMP 1
612 | 23 | 15685252801 £l (R) COMP 1
612 | 24 |V2013614040 L2EFUEEES) M14X40 6
612 | 27 |Vv4011600140 ALE2LA M14 6
612 | 28 |15645250010 21(19X122) 1
612 | 29 |15645220020 £ (19X95) 1
612 | 30 | 14445140051 oll o1 21(19) 3
612 | 31 | 15645250010 21(19X122) 1
612 | 38 |16505245501GB = & JASSY 1
612 | 38 |16505245502GB &= & 3 ASSY 1
612 |38-01| 16505245510 & & 1 COMP(RH) 1
612 |38-02| 16505245520 & & I COMP(LH) 1
612 |38-03| 14555140251 EHZE X8 3) 1
612 |38-04| 16505245530 F2UHE 1
612 | 44 | 15645220011 £1(19X86) 1
612 | 45 |14445140051 3il Of T (19) 1
612 | 47 |14215020020 ! 2
612 | 57 |S0973063031 ZIASSY 1
612 | 58 |15252470010 FENLP 1
612 | 65 |Vv4011600140 ALE LA M14 4
612 | 66 |V2013614035 L2EFUAEEES) M14X35 4
612 | 68 |13605200012GB HHER E) 1
612 | 69 |V2183608016 L2EE2AZSEES(SP) 4
612 | 80 |15155253000GB L EE 3(2)AsSsY 2
612 | 81 |15155253100 25 SUB, FR 2
612 | 82 |17705254200 2l X & 2
612 | 85 |15155253300 25 SUB,RR 2
612 | 86 | 15155253400 El, 220X59 2
612 | 88 |V5001940035 =g 4.0X35 2
612 | 89 |15155253500 Ol0I=2 E 2
612 | 90 |V4111600220 HetAM M22 2
612 | 91 |V3343600220 L2EFAHEII=2S M22 2

NOTE

- 160 -




==
Year/Month
FIG 612 HITCH & 3-POINT LINK cariMo
202212
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
612 | 95 |15645220020 £1(19X95) 2
612 | 96 | 14445140051 ofl o1 £1(19) 2
612 | 97 |V4111600200 HetAM M20 2
612 | 98 |17995220990 JH0lE D% 1
612 | 99 |15685100020GB A T E(HC067) 1
612 | 100 | 15182470010GB S 28t LINK 1
612 | 101 | 13602470020GB olxlg = 1
612 | 102 | 15189240160 LI 2L E(M16) M16 2
612 | 104 | V2003616070 FEA=SEES) M16X70 2
612 | 105 | 13252472010 cZgh e 1
612 | 106 | S2169908420 ofl O £1(28) 1
612 | 107 | 17995200021 21 (19X76) 2
612 | 108 | 14445140051 oll o1 21(19) 2
612 | 109 | 19955201600 Z 2H(19X36X17) 2
NOTE
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FIG 613

T455SHGBC

LOWER LINK & LIFT ROD

==
Year/Month

2022-12

T5563-E-613

NOTE
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FIG 613 LOWER LINK & LIFT ROD Year/Month
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

613 | 1.1 | 15155262200GB

2 01 2 ASSY(RH)

613 |1-001| 15155262210

£ &3 SuUB, RHFR

1

1
613 |1-002 [ 15155262220 3I=2/3 SUB, RHIRR 1
613 | 1-04 [ 15155262330 Ol &t AIE 1
613 | 1-05 | 15155262340 Bl 22X56 1
613 | 1-06 | V4111600220 = o} A M22 1
613 | 1-07 V5001940035 S5l 4.0X35 1
613 | 1-08 [ 15155262350 &0 1
613 | 1-09 [ 15155262360 AmZaim 1
613 | 2.1 [15155262300GB | = 0 2 IASSY(LH) 1
613 |2-001[ 15155262310 3I= 23 SUB, LHIFR 1
613 |2-002 15155262320 5F=2 3 SUB, LHRR 1
613 | 2-04 [ 15155262330 oI &t ALg 1
613 | 2-05 [ 15155262340 Bl 22X56 1
613 | 2-06 | V4111600220 = o} A M22 1
613 | 2-07 | V5001940035 S5l 4.0X35 1
613 | 2-08 [ 15155262350 £&0 1
613 | 2-09 [ 15155262360 Amaim 1
613 | 3.1 |12175243000GB | 2| = E 2 SASSY(LH) 1
613 | 70.1 | 15155244000GB | 2l ZE 2 © ASSY, RH 1
613 |70-01 15155244100 2/ZE SUB, UPR 1
613 |70-02 [ 15155244200 2|8 2 g 1
613 |70-03 [ 15155244300 she xa 1
613 |70-05[ 15155244400 2/ Z E SUB, LOW 1
613 |70-06 | V7601500000 2l ALIZ(A-M6F) 1
613 | 71.1 | 15605260014 ZI(16X51) 2
613 | 72.1 [ V5601600160 AUl 2
613 | 73.1 [ V4111600160 = o A M16 2
613 | 74 [16735240060 A I 2|(45) 2
613 | 75 |16735243500 ol 2

NOTE
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7. NNEGIE/IH B! PART NO. T7

FIG 701 HOOD (1)

FIG 702 HOOD (2)

FIG 704A LEVER COVER & STEP
FIG 705 FRONT & REAR MOUNTING
FIG 706 SEAT & MAT

FIG 709 DOOR

FIG 710A FRONT GLASS

FIG 711 SIDE GLASS

FIG 712 REAR GLASS

FIG 713A SUB FENDER & COVER
FIG 714A MIRROR

FIG 715A HEATER & AIR-CON
FIG 715B HEATER & AIR-CON
FIG 716 FENDER COVER

FIG 717 ROOF

FIG 718 CABIN INTERIOR

FIG 719 PEDAL SUB ASSY

- 164 -
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169
171
173
175
178
180
182
184
186
188
190
192
194
196
198



FIG 701

T455SHGBC

HOOD (1)

==
Year/Month

2022-12

NOTE
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FIG 701 HOOD (1) Year/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
701 1 17686013502 nEAZE 2
701 2 | V2183608020 L2EFUAEEES(SP) M8X20 4
701 3 | 17466052000GB ZY (= E/MEE)COMP 1
701 8 | V2183608016 L2EFUAEEES(SP) M8X16 2
701 9 | 17466022100 i3l comMpP , 2 E E 1
701 13 [ 17686020600 &= & XI(F E)COMP 1
701 14 12146020650 = S0l 2ASSY 1
701 | 15 | 15601160083 B1 (06X16) 1
701 16 | V4111600060 HetM M6 1
701 17 | V5001920020 =g 1
701 18 | V2053606035 dAlEsAEE M6X35 2
701 19 |[17466011001GB T A(ZE/ZE E)COMP 1
701 25 17686013502 nEAZE 2
701 26 | V2183608020 L2EFUHEEES(SP) M8X20 4
701 28 |VvV2183608020 L2EFUEEES(SP) M8X20 4
701 29 |Vv2183610020 L2EFUHEEES(SP) M10X20 2
701 30 | 17463282200 = & COMP 1
701 31 | V2123606020 F2=E(SP) M6X20 2
701 33 | V2174610050 L2EFUAEEEF(S) M10X50 2
701 34 |V3013600100 FELHEES2E M10 2
701 35 |17466052300GB AN ZE COMP 1
701 37 V2183608020 L2EFUEEES(SP) M8X20 2
701 38 16996024552 S22 2
701 39 |V5001920020 =g 2
701 40 |Vv4111600080 HetAM M8 2
701 41 | V3802600080 SdXE0ISLHE M8 4
701 42 119957022201 & IH(= £)ASSY_35kg 2
701 43 | 19956054600GB < S OPEN Eci3! COMP 1
701 44 V2183608016 L2EFUAEEES(SP) M8X16 6
701 64 | 17466012101GB cHCI OO D& EcZICcoMP 2
701 65 |V2053606050 dAlEs2AE2E M6X50 2
701 66 | V4011600060 ALE LA M6 2
701 67 |35602010150 ZESUAN 2
701 68 | V2123606020 F2=E(SP) M6X20 4
701 69 |13266212003 = 1
701 70 V2113606012 S22 = E(S) M6X12 1
701 71 117686641110 G2 & dlol 2
701 72 V2193606016 2= E(SPL) M6X16 3
701 73 | 17406014300 S EI0lE 1
701 74 V2123606035 F2 = E(SP) M6X35 2
701 75 | V3802600060 SdXE0ISLHE 2
701 76 | 14441010161 cHUOOlH=ASE 2 1
701 | 77.1 | 14137001100GB ot & MEE COMP 1
701 78 | V2173608030 L2EFUAEEEF(S) M8X30 3
NOTE
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FIG 702 HOOD (2)

T455SHGBC

==
Year/Month

2022-12

T554/454-E-702

NOTE

- 167 -




==
FIG 702 HOOD (2) Year/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
702 1 19956200012SR 2C 1
702 2 | 19956200051GB ToE " 1
702 2 | 19956200052GB ToE " 1
702 2 | 19956200053GB T4E " 1
702 3 | V1222606010 & XS i *8L (SP) 10
702 4 [19956205102DG ZTEHEE (@@ C 1
702 5 19956300022 ol=diOlH, = a\_—l E g 2
702 | 6 [19956200070 NERNECEEES) 1
702 | 7 [17466300030 EENERNEEEIE) 1
702 8 16996015511 L2001 E) 4
702 9 |[19956202013DG AOTEHH () 1
702 10 |[19956202021GB AMOIEUIE(LH) 1
702 11 | V1222606010 & At I &2 LEAKSP) 8
702 | 12 |19956024711 OI=HO0IE , FEEEEY) 1
702 13 [ 19956203013DG AMOITEHH () 1
702 14 | 19956203021GB MOIE UE (R) 1
702 15 V1222606010 & XS 2l &2 LEAKSP) 10
702 16 | 19956300010 &=l 0l &, AHOIEHH 2
702 17 | V4111600080 HetAM M8 4
702 18 (17686013602 JFH 2
702 19 |Vv4011600080 ALEOLA 4
702 | 20 | 19956043601 I & El(=/3t)coMP 4
702 | 21 |V2123606012 F2=E(SP) 8
702 | 22 |19956524301GB l=Ed=Z DEEcCH2ICOMP 1
702 | 22 |19956524302GB l=Ed=Z DEEcCH2ICOMP 1
702 | 23 |V2193606016 2= E(SPL) M6X16 2
702 | 24 |19959010010 A== 1
702 | 24 |19959010011 A== 1
702 | 24 11116222000 A =& ASSY, K1 1
702 | 25 |V3802600060 SHIE0ISUHE M6 2
702 | 28 |14521040400GB O g, HZ=2i(LH) 1
702 | 29 |14521050400GB 0l €, H Z2(RH) 1
702 | 30 |14526013600 JFHE 2
702 | 31 |V1122606012 SIS EAEZ2LEAL 2
702 | 32 | 17466024720 2I=dIOIE , AIOIE 1
702 | 33 | 17466024731 I&Ed0IH , #2URE 2
NOTE
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FIG 704A LEVER COVER & STEP

T455SHGBC

==
Year/Month

2022-12

T554/454-E-704A

NOTE
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FIG 704A LEVER COVER & STEP Year/Montn
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

704A | 1 14527095400 dit 78 suB 1

704A | 1-01 | 14527095411 HH, I 1

704A | 1-01 | 14527095412 HH, I 1

704A | 1-02 | 14527095501 =dl0lE =& 1

704A | 1-03 | 14526092010 =dI0lE 1

704A | 1-04 | 15186070020 = E (% E/M08X31) 1

704A | 1-05 | V5001920020 =g 1

704A | 1-06 | 14527095421 ot Z XA 1

704A | 1-06 | 14527095422 ot Z XA 1

704A | 3 |V1222606020 & XS I &2 LEAKSP) M6X20 2

704A| 4 |14526062601SR A8l COMP, LH 2

704A| 4 |14526062601GB A El(LH)COMP 2

704A| 4 |14526062601GB A El(LH)COMP 1

704A| 5 |V2173610065 L2EFUAEEEF(S) 6

704A| 5 |V2183610060 L2EFUEEES(SP) M10X60 6

704A| 6 |V2193606020 2= E(SPL) M6X20 2

704A | 7 | 14527071640 EX(ANEH) 2

704A | 8 |14527071650 HHE =) 2

704A| 9 |17686040020 2l 8l SET(S &) 4 C

704A | 10 |16991160011 HAHERE= 1

704A | 12 |14526062700SR A8l COMP, RH 1

704A | 12 |14526062700GB A El(RH)COMP 1

704A | 13 |15157071630GB Zd 01 E,5HH PTO 1

704A | 18 | 14526040030 2l 8l SET(P6/S) 8

704A| 19 | 17467071130 HE AN H 1

704A | 20 |14527071120 Zot 10

704A | 21 |V2193606020 2= E(SPL) M6X20 4

704A | 22 | 14527071330 Sz, FEHYI/GH 2

704A | 23 | 17467071340 Sz, oh/HEHH 2

704A | 24 | 17467071200 Sci3! COMP , &/ATIHH 2

704A | 25 |V2123606020 F2=E(SP) M6X20 6

704A| 29 |11377011100GB ST A B3 coMP 1

704A | 30 |V2183606016 L2EFUAEEES(SP) M6X16 2

704A | 31 |14136081181 31S 1

704A | 32 |V2183608020 L2EFUEEE S (SP) M8X20 2

NOTE
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FIG 705

T455SHGBC

FRONT & REAR MOUNTING

==
Year/Month

2022-12

.

NOTE
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FIG 705 FRONT & REAR MOUNTING Year/Montn
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
705 1 15536252201GB 028 Zelil 2! COMP(FR/LH) 1
705 2 | 15536252300GB 02 2 EcH3ICOMP(&/R) 1
705 3 | V2013616035 LEFUHEEES) M16X35 2
705 4 (V4011600160 ALEOA M16 6
705 5 | 14526250011 O0t2 8 10 S COMP(& £55) 2
705 6 | V2183610020 L2EFUAEEES(SP) M10X20 4
705 7 | V2034616070 FLA=E(Ite) M16X70 2
705 8 |Vv4011600160 ALE2LA M16 2
705 9 |17136250030GB =dI0lE , 80X6T 2
705 | 10 |17686250032GB =dI0IE 2
705 | 11 |V3043600160 L2EFAHEES2S M16 4
705 | 12 |14526265401GB 02 g =il 2!COMP(RR/LH) 1
705 | 13 |14526265501GB 02 g Zcil 2!COMP(RR/RH) 1
705 | 14 15966250010 el=dllolH 2
705 | 15 |V2183612020 L2EFUAEEES(SP) M12X20 4
705 | 16 |Vv4011600120 ALE2A M12 2
705 | 17 |V2014612075 LEFUHEEES) M12X75 2
705 | 18 |V3043600120 L2EFAHEES2S M12 2
705 | 19 |V2173612030 L2EFUAEEEF(S) M12X30 8
705 | 20 |V2513416035 AHEEZEE2E M16X35 4
705 | 20 |V2513616035 AHEEZEE2E 2
NOTE
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FIG 706 SEAT & MAT Year/Month

2022-12

T455SHGBC

T503SH-E-706

NOTE
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==
Year/Month
FIG 706 SEAT & MAT cariion
2022-12
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
706 3 | 16736300010 EX(=2/elE) 1
706 4 (16606070031 2(9) 2
706 9 14326510210 D22 (20) 2
706 | 10A | 12146122000 A EASSY 1
706 11 | V2183608020 L2EFUHEEE S (SP) M8X20 4
706 12 14527071570 D2HYLH 1
706 13 [ 14527071582 JRIHH,RH 1
706 14 (14527014910GB Zd0lE, 12HH 2
706 15 V2123606016 F2 = E(SP) M6X16 6
706 16 | 15547071111 O £, CABIN 1
NOTE
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FIG 709 DOOR Year/ilonth
T455SHGBC 202212
56
uJ
32
34
56
\ 39 34
wJ 38 3537
33
34
7 5 4
43
34 41 9 .
26
57 yxe}
49 42 14 226
£53 4
54727
48 165
20 o 27
45 24223 26
46 S
51 50
21 3
20
47-01 %5019 12
4747-03 471703 18
5958 47 2928 17
19
13
NOTE
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FIG 709 DOOR Year/Month
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
709 2 | 14527052300 SOHEREE, &/LH 1
709 3 | 14527052400 SOHEXEE, &/RH 1
709 4 (14527052110 WA, EUEX 4
709 5 |14527052120GB Sdl 0, =& X 1
709 7 | V2183608020 L2EFUAEEES(SP) M8X20 2
709 8 | 14527052131 detAs , S HH 6t 1
709 9 | 14527052140 el&d ol /1 &0 1
709 10 |[14527052500GB JH0IE 8/ LHIEX 1
709 12 14527052150 WA, EHEEO 1
709 13 [ 14527052600 &= & X =& 0lASSY 1
709 14 | V2183608020 L2EFUAEEES(SP) M8X20 2
709 15 V4011600060 ALEOLA M6 2
709 16 | V3402700060 FAAHUHE M6 2
709 17 14527052700 S ISETLH/IE 1
709 |17-01]|14527052710 S ASSY,LH/ &= O 1
709 |17-02| 14527052720 AECHOIA 1
709 |17-03| 14527052730 D= 1
709 18 (15817401130 AZ Ml E(13X17X02) 1
709 19 [ 14527042500 dtAHEXE 1
709 | 20 |V2193606012 2= E(SPL) M6X12 1
709 | 21 |V1122608040 A XAESEAIZZ2LEAL M8X40 2
709 | 22 |Vv4011600080 ALE LA M8 2
709 | 23 |V3412700080 LEFAHHEHE M8 2
709 | 24 |V4111600080 HetAM 2
709 | 25 |14527041110 T G RSN D=8 2
709 | 26 |V7082400070 ES & &2 (sus) 7 4
709 | 27 [14527301080 CH TH (S O)ASSY_20kg 20KG 1
709 | 28 |Vv4011600100 ALE2LA M10 1
709 | 29 |14527062500GB Sdizl 0= 1
709 | 32 |14527052300 SOHEREE, &/LH 1
709 | 33 |14527052400 SOHEXEE, &/RH 1
709 | 34 |14527052110 WA, EUEX 4
709 | 35 |14527052120GB Sdl oI, =& X 1
709 | 37 |V2183608020 L2EFUAEEES(SP) M8X20 2
709 | 38 |14527053131 et S/RH 6t 1
709 | 39 |14527052140 el&d ol /1 &0 1
709 | 40 |14527053500GB JH0IE £ RH & 1
709 | 42 |14527052150 WA, EHEEO 1
709 | 43 |14527052600 &= & X =& 0lASSY 1
709 | 44 |V2183608020 L2EFUAEEES(SP) M8X20 2
709 | 45 |Vv4011600060 ALEOLA M6 2
709 | 46 |V3402700060 FAAHUHE M6 2
709 | 47 |14527053700 EJSETRH/EN 1
709 |47-01]|14527053710 £ JASSY,RH/IE O] 1
709 |47-02| 14527052720 AECHOIA 1
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FIG 709 DOOR Year/Month
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
709 |47-03| 14527052730 JH01E 1
709 | 48 |15817401130 AZ Ml E(13X17X02) 1
709 | 49 |14527042500 dtAHEXE 1
709 | 51 |V1122608040 A NESEAIZZ2LEAL M8X40 2
709 | 52 |Vv4011600080 ALE2LA M8 2
709 | 53 |V3412700080 LEFAHUHEHE M8 2
709 | 54 |V4111600080 HetAM 2
709 | 55 |14527041110 F = G RSN D=8 2
709 | 56 V7082400070 ES & &2 (sus) 7 4
709 | 57 [14527301080 CH TH (< O1)ASSY_20kg 20KG 1
709 | 58 |Vv4011600100 ALE A M10 1
709 | 59 |14527062500GB Sdizl £eE0HE 1

NOTE
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==

Year/Month

2022-12

FRONT GLASS

FIG 710A
T455SHGBC

T4B3-E-T10

NOTE
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FIG 710A FRONT GLASS Year/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
710A | 1 15547012101GB I gl & X8, CABIN/T503HST 1
710A| 60 |18017015501GB B3l coOMP , HiS B 1
710A| 61 |13607010012GB g2t SdI0IE 1
710A | 62 |14887024000 B S o TASSY 1
710A | 63 |V2183608020 L2EFUHEEE S (SP) 2
710A | 64 | 14256210040 OtLIAS & X (9) 1
710A | 65 |V2183608025 L2EFUEEES(SP) 2
710A | 66 |Vv4011600080 ALE2LA 2
710A | 67 |V3042600080 L2EFAHEES2S 2
710A | 71 | 14527022110 detas ZdE 4t 5t 1
710A | 72 | 14527022120 el&d0Ie , detAs4 1
710A| 73 15817401130 AZ Ml E(13X17X02) 2
710A | 74 | 14527042500 dtAHEXE 2
710A | 78 |V2193606012 2= E(SPL) M6X12 2
710A | 80 |14527022310 detA , ZE E/GHLH 5t 1
710A | 81 |14527022320 el&d0IH, Z& E/ot 1
710A| 82 |15817401130 AZ Ml E(13X17X02) 1
710A | 83 | 14527042500 dtAHEXE 1
710A | 87 |V2193606012 2= E(SPL) M6X12 1
710A | 89 |14527022410 detA ZE E/6HRH 5t 1
710A | 90 |14527022320 el&d0IH, Z& E/ot 1
710A | 91 |15817401130 AZ Ml E(13X17X02) 1
710A | 92 | 14527042500 dtAHEXE 1
710A| 96 |V2193606012 2= E(SPL) M6X12 1
NOTE
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FIG 711 SIDE GLASS Year/Month
T455SHGBC 2022-12
— EXPLODED VIEW OF AREA- B — —— EXPLODED VIEW OFARFZ— A

7 113

i i L f TS55-E-711

NOTE
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FIG 711 SIDE GLASS Year/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
711 1 14527032110 =dl0IE, AtOI =38! XI/at T=1.0 1
711 2 14527032120 =dl0IE, AtOI =38! XI/5t T=1.0 1
711 3 15817401130 AZ Ml E(13X17X02) 4
711 4 [14527042500 dtAHEXE 2
711 5 14527032130 deta, ZE2/LH 5t 1
711 6 |14527032140 el&d0Ie ,OctA/C 1
711 7 | V2193606012 2= E(SPL) M6X12 2
711 8 | 14527032401 SASSY , A= =2/A01E 1
711 8 | 14527032402 SASSY , A= /A01E 1
711 9 14527032200 SEXg dets 1
711 10 |V2123606016 F2=E(SP) M6X16 4
711 11 | Vv5801404015 AT 4X15 1
711 13 [ 14527032110 =dlOIE, AtOI =38! KI/at T=1.0 1
711 14 14527032120 =dl0IE, AtOI =38! XI/5t T=1.0 1
711 15 (15817401130 AZ Ml E(13X17X02) 4
711 16 | 14527042500 dtAHEXE 2
711 17 14527032510 deta , ZE2/RH 5t 1
711 18 |[14527032140 el&d0IH ,OctA/IC 1
711 19 V2193606012 2= E(SPL) M6X12 2
711 20 | 14527032200 SEXg dets 1
711 | 21 | 14527032401 =ASSY , & & /A0S 1
711 21 | 14527032402 SASSY , A= /A01E 1
711 22 | V2123606016 F2=E(SP) M6X16 4
711 23 | Vv5801404015 AT 4X15 1
NOTE
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FIG 712

T455SHGBC

REAR GLASS

==
Year/Month

2022-12

T483-K-112
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FIG 712 REAR GLASS Year/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
712 2 | 14527042301 Sl Al, el et A/me 2
712 3 | 14527042400GB Sl xg, el /& H 2
712 4 |[15817401140GB 2F M (07X36X03) 2
712 5 15817401130 AZ Ml E(13X17X02) 9
712 6 | 14527042500 dtAHEXE 5
712 7 | 14527042111 detA elo 1
712 | 8 | 14527042120 ol =20l 1
712 9 | V2193606012 F2A =S E(SPL) M6X12 6
712 10 |[14527042140 AHOIA, SIS N6 1
712 11 [ 14527042150 =, 2l detA N6 1
712 12 14527042600 detA S E X8, ML 1
712 13 [21447350060 2 M (08X22X02) T=2.3 1
712 14 | V3412700080 LEFAHUHEHE M8 1
712 | 15 [14527022200 4 IH (2| 01)ASSY_10kg 15KG 2
712 16 | 17687030031 HHB & T=0.08 1
712 19 (16997027700 = E(SET) 1
712 | 20 | 16997033400 2(240IH) & 220l =(5) ASSY 1
712 |20-01]| 16997034100 2! (258)ASSY 1
712 |20-02| 16997035100 =¢cll 01 =(300) 1
712 | 22 | 14527040060 = L E=IDN D=8 2
712 | 23 |V7082400070 ES & & (sus) 7 4
712 | 24 | 14527040050 ASH, |20 N6 1
712 | 25 |V1112606040 S AHE I Z2LEAL M6X40 2
712 | 26 | 14527071370 detA el of/ot 1
712 | 27 | 17687011250 2l = dIOlE (2l AH/at) 1
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FIG 713A SUB FENDER & COVER

==
Year/Month

T455SHGBC

2022-12

TSS5-E-7T13A

NOTE
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FIG 713A SUB FENDER & COVER Year/Montn
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
713A| 2 |14527063101SR NEJHXZE/LH 1
713A| 4 | 14527023300 2 &F Xl Al S(REAR)ASSY 1
713A | 4-01 | 15646542130 HEEZ, 12v21W) 1
713A| 5 |13367023400 A SE X ASSY 1
713A| 6 |14527061120 Zd0lE, &= 2
713A| 8 |V1202606012 & S EHI A2 LEAKP) M6X12 4
713A| 9 |14527061771 HH, & Z/LH T=2 1
713A| 10 |V2193606012 2= E(SPL) M6X12 2
713A| 12 |14527063201SR NEJHXZE/RH 1
713A| 14 | 15646542130 HEEZ, 12v21W) 1
713A| 14 | 14527023300 2 &F Xl Al S(REAR)ASSY 1
713A| 15 | 13367023400 A SE X ASSY 1
713A| 16 | 14527061120 Zd0lE, &= 2
713A| 18 |V1202606012 & S EHI A Z2LEAKP) M6X12 4
713A| 19 | 14527061781 HH, & Z/RH T=2 1
713A| 20 |V2193606012 2= E(SPL) M6X12 2
713A | 21 | V2193606020 2= E(SPL) M6X20 8
713A| 22 16997013020 SFM(E/NHH) 6
713A| 23 |V4011600060 ALE2LA M6 6
713A| 24 |V3013600060 FEAHERES23 M6 6
713A| 25 |14527063311 B AR 1
NOTE
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NOTE

FIG 714A

MIRROR
T455SHGBC
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Year/Month
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==
Year/Month
FIG 714A MIRROR sario
2022-12
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
714A| 2 | 14527062110GB Oled AHIOlLLH 1
714A| 4 15186313000 0l ¢ASSY 1
714A| 6 |14527062310GB 0/t AHI0l,RH 1
714A| 8 15186313000 0l ¢ASSY 1
714A1 9 |V4111600100 HetAM M10 4
714A| 10 |V3013600100 FELHEES2E M10 2
714A 11 | V3402700100 FAAHUHE M10 2
714A | 12 | 14326510210 I 2 (20) 3
714A| 14 | V4011600100 ALE LA M10 2
714A| 20 | 14527023200 (240l M) & Sl 0] =(&) ASSY 1
714A|120-01| 14527023210 2H(2tol ) 1
714A120-02 | 19957023220 £4d0l & ASSY 1
714A| 23 | V4111600140 HetAM M14 4
NOTE
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FIG 715A

T455SHGBC

HEATER & AIR-CON

==
Year/Month

2022-12

)
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==
FIG 715A HEATER & AIR-CON Year/Month
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
715A | 1 12427082410 0ll o 21ASSY 1
715A | 1 12427082411 0ll o 2Z1ASSY 1
715A | 2 | 14527082420 ol&d0lH,9H 1
715A | 3 | V2183608025 L2EFUAEEES(SP) M8X25 4
715A | 4 | V4111600140 HetAM M14 4
715A| 5 |14527080051 =d 0l E,Edl¢l 1
715A| 6 |V2183608020 L2EFUEEES(SP) M8X20 2
715A| 8 | 14527082311 Sz, L= 1
715A | 9 17688202100 B & EASSY 1
715A | 10 |V1902604008 & XS EHIEHE LEAL M4X8 2
715A | 11 | V2123606016 F2=E(SP) M6X16 2
715A | 12 | 17687025300 HNOIZ=SE 1
715A | 13 | 14527081110 OlH 4, AEEE /0l= 1
715A | 14 | 14527081120 SIHS AR/ RHEE 1
715A | 15 | 14527081130 olH &4, 0t=/olEI20 1
715A | 16 | 14527081140 CdelsAB 1
715A | 17 | 19027620031 C gl 2l A(L=2200) 2
715A | 18 | 14527081160 SASHIZ(19.3) 4
715A | 19 | 12427082530 SASHI 151 2
715A | 20 | 14527070073 2 dl 0l 2 AASSY 1
715A | 21 | V2123606016 F2=E(SP) M6X16 2
715A | 22 | 14527081170 SASHIZ 148 1
715A | 25 |14527081881 SAE ATE 2
715A | 29 | 14527081220 &85 A NO3 1
715A | 30 |14527081210 2l A ES A NO4 1
715A | 31 | 17688200050 A £(90) 2
715A | 32 | 14527081750 EEAIGEk-ES 2
715A | 33 |V2183608020 L2EFUAESEE S (SP) M8X20 2
715A | 34 | 17467081181 SIHS AU /IN 1
715A | 35 | 17467081250 olH S A, A&l /ouT 1
715A | 36 | 14527081160 SASHIZ(19.3) 4
715A | 37 | 14527081230 2AESA3 1
715A | 38 |14527081240 HdESA2 1
715A | 39 |14527081260 9S4, o= 2
715A | 42 [16998201771 EETNEICEEE 1
715A | 59 |18027090250 gHE S I 25 24 2
715A | 68 |14216210380 A0 2 Et01(200) 1
NOTE

- 189 -




/2
FIG 715B HEATER & AIR-CON Year/Month

2022-12

T455SHGBC
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FIG 715B HEATER & AIR-CON Year/Month
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
715B| 1 16608303202 & 2l AASSY 1
715B| 2 |17465807200GB O M Ecialcomp 1
715B| 3 |V2143610035 L2EFAEEII=(S) M10X35 2
715B| 4 |V2183608025 L2EFUAEEES(SP) M8X25 1
715B| 5 |14622100531GB SEL 1
715B| 6 |V6001506302 SHAHE 1
715B| 7 | V7051400420 CEEEZE(HEE) 1
715B| 8 |14622100541 UHAS 1
715B| 9 |14627300531 SUHEL=F 1
715B| 10 |13377210020 2F M (11X24X3) 1
715B | 11 | 14622600100 e X EM10/Kl =2/4T) 1
715B | 12 | W2004610090 FEA=SEES) M10X90 1
715B | 13 |V2183608020 L2EFUHEEES(SP) M8X20 1
715B | 14 |V2183608040 L2EFUHEEES(SP) M8X40 1
715B | 15 |V2183608055 L2EFUEEES(SP) M8X55 1
715B| 16 |14661210010GB YA 2 1
715B | 17 | V2173610040 L2EFUAEEEF(S) M10X40 4
715B | 18 | 17468079300 0ll o 2 & E(REC A58) 58A 1
715B | 19 |V3042600100 L2EFAHEES2S M10 1
715B | 20 |17468302201 CI A XAl & A ASSY 1
715B | 21 | 17468303700 Z Hl Al ASSY 1
715B | 22 |18508304200GB Ul E(2 &l M) comP 1
715B | 23 |18501042360 A EZX(170) 2
715B | 24 |18501042370 A EZ X1(430) 2
715B | 25 |18501042350 A Z X(295) 1
715B| 26 |V4111600060 HetAM 2
715B | 27 |V2712606012 LIHI=E M6X12 2
715B | 28 |15991040050 Z 2H(08X12X08) 3
715B | 29 |14046210300 2% 3
715B| 30 |V2183608030 L2EFUAEEES(SP) M8X30 3
715B | 31 |35602010150 ZE=24A 3
715B| 32 |V2143610035 L2EFAEEII=(S) M10X35 1
715B| 33 |V4111600100 HetM M10 2
715B | 34 |V3042600100 L2EFAHEES2S M10 1
715B | 35 |18018200060 LI Z(PT3/8) 1
715B| 36 |17468302801 A &0 2 ASSY 1
715B | 37 | 17468302402 S A(LIQUID/NO.2) ASSY 1
715B | 38 |V3802600080 SdXE0ISZLHE M8 1
715B | 39 |V3802600060 SdXE0ISZLHE M6 1
NOTE
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FIG 716

T455SHGBC

FENDER COVER

==
Year/Month

2022-12

NOTE
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==
Year/Month
FIG716 FENDER COVER cariMo
202212
T455SHGBC

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
716 1 14527071551 EHHH, LH 1

716 2 | 17686040030 2l 8l SET, OO 22l SV302 6

716 3 | 14527071562 I HH,RH 1

716 4 [14526040030 2l 8l SET(P6/S) SV302 5

716 7 | 14527073111 olEctold 1

716 7 | 14527073112 olEctold T=3 1

716 8 | 14527073200 JdEIHHASSY, il A 8

716 9 | 37371540030 ANE & 1

716 12 (14527070031 HH, M E 1

716 13 [ 14527070041 HAHAEEH/UHAHA 1

716 14 | 17686040030 2l 8l SET, OO 22l SV302 40

716 15 (19027662020 dE0 1

716 16 | 16997025900 & =S ASSY 4

716 |16-01| 16996549160 & B (& Z.12v35W) 4

716 17 | V2183608020 L2EFUEEES(SP) M8X20 4

716 | 18 [14326510210 1 2 24(20) 4

NOTE
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FIG 717 ROOF Year/Month

2022-12

T455SHGBC

. . e £ T555-E-717
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==
FIG 717 ROOF Year/Montn
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
717 14527072204SR SOxg 1
717 | 2 | 14527072110 l=dl0le , f2 1
717 14527072130 ol=cl0lE , AESZ 1
717 11 | 14527040050 ASH, |20 N6 1
717 12 | V1112606040 A XS 2LEAL M6X40 2
717 14 (14527072411 HH, U2 H 2
717 15 [ 14527072420 =2, 0= 2
717 16 | 14527072500 2 H, 0l o/m 2! 2
717 17 [ 14527072600GB Sfalxg, ALY /RE 2
717 19 V2123606016 F2=E(SP) M6X16 4
717 | 21 19027212200 8l Xl ASSY,dZ L 2
717 | 22 19027212300 L1 £ COMP(M6) M6 2
717 | 23 | 14527074201 HEEZTXE 1
717 | 23 |14527074201SR HEZTXE 1
717 | 24 | 14527042140 AHOIA, SIS N6 1
717 | 25 | 14527042150 =, 2l detA N6 1
717 | 26 | 21447350060 2 M (08X22X02) T=2.3 1
717 | 27 | V3412700080 LEFAHUHEHE M8 1
717 | 28 |V1122606025 SIS EAIZZ2LEAL M6X25 2
717 | 29 | 14527074111 HH, & F /0 T=4.0 1
717 | 30 |17686040030 2l 8l SET, OO 22l SV302 9
717 | 31 | 14527072700 B4 ASSY, & X 10KG 2
717 | 32 21575070110 =& 0l= E(m6) M6X14 4
717 | 33 |V2183608025 L2EFUAEEES(SP) M8X20 5
717 | 34 | 14527072150 HH, 2101 kA 1
717 | 35 | 17686040020 cl 8l SET(S &) 8
NOTE
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FIG 718 CABIN INTERIOR

==
Year/Month

T455SHGBC

2022-12

T483-K-718

NOTE
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==
FIG 718 CABIN INTERIOR Year/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
718 2 | 14527075211 HH,RH/ IS 1
718 2 | 14527075212 HH,RH/ IS T=2.5 1
718 3 | 14527070051 AP XIASSY, 2t Ol IH/& & 1
718 4 (10037018500 IF A 2 MASSY 1
718 5 | 17686040030 2l 8l SET, OO 22l SV302 6
718 7 | 14527075111 JISHHY, LH 1
718 7 | 14527075112 JISHHY, LH T=2.5 1
718 8 14527020630 HH 1
718 9 | V1112604012 A XS 2LEAL M4X12 2
718 10 [Vv4111600040 HetM M4 2
718 11 | V3012600040 FEAHEES23 M4 2
718 12 | 17686040030 2l 8l SET, OO 22l SV302 6
718 15 [15537071150 0 EAME 1
718 16 [ 19957033100 A M €4 3 (2MOTOR)ASSY 1
718 16 [ 10907033100 A M € 3 (2MOTOR)ASSY 1
718 17 | V2193606016 2= E(SPL) M6X16 1
718 | 55 |14527071350 SI(SE3A) 1
718 | 56 |V4111600050 HetAM M5 1
718 | 57 |V5001920020 =g 2X20 1
718 | 60 |16606510210 D22 (30) 2
718 | 61 | 16606070031 2(9) 4
718 | 62 | 14256210040 OtLIAS & X (9) 1
718 | 63 |V2123606016 F2=E(SP) M6X16 1
718 | 64 |14046210300 2% 1
718 | 65 |14887024000 B S o ZTASSY 1
718 | 66 |15187010060 gt SdI0IE 1
718 | 66 |18017015501GB Sci3! coOMP , HS & 1
NOTE
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FIG 719

T455SHGBC

PEDAL SUB ASSY

==
Year/Month

2022-12

NOTE
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==
FIG 719 PEDAL SUB ASSY Year/Montn
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
719 1 15532311100GB & =diolEcompP 1
719 2 15533282100 2 COMP (HST) 1
719 3 | V2123606016 F2=E(SP) M6X16 1
719 4 [15532312100GB & & Zd 0lEcomp 1
719 5 |15532313100GB =& ZdiolEcompP 1
719 | 6 [15532310060 HIE2 ATZ2l40,F) 1
719 7 136707030080 £ Al(20X23X20) 4
719 8 | V4111600200 HetAM M20 1
719 9 | 15532310051 HEE AZXE(40,R) 1
719 10 |[19015200801 L E A OIE(90°) 2
719 11 | V3012600060 FEAHEES23 M6 2
719 12 15535201900 g ACOoMP, L AHOIH(R) 1
719 13 | V3802600060 SdXE0ISZLHE M6 2
719 14 15535201800 2 ZICOMP 2 2
719 15 V4111600050 HetAM M5 2
719 16 |Vv5001916010 =g 1.6X10 2
719 17 | V4111600050 HetAM M5 2
719 18 [Vv5001916010 =g 1.6X10 2
719 19 |[15535201700 2 A COMP, L8l A Ol E(F) 1
719 | 20 |V2205404016 FAS=EE M4X16 4
719 | 21 |V4111600040 HetAM M4 4
719 | 22 |V3802600040 SdXE0ISLHE M4 4
719 | 23 |15532312700GB & & H Y cCoOMP 1
719 | 24 |15532312800GB =& H & comMmP 1
719 | 25 |V2183608016 L2EFUHEEE S (SP) M8X16 4
719 | 26 | 14722312730 e 2
719 | 27 15532310130 K Z2EE 2
719 | 28 |15536400010 H g 2
719 | 28 |13876400011 A HE 2
719 | 29 |V2183608020 L2EFUAEEES(SP) M8X20 3
NOTE
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8. 8 & PART NO. T8

FIG 801 BATTERY MOUNTING
FIG 802 LIGHT & BACK LAMP
FIG 803 INSTRUMENT PANEL
FIG 804 ELECTRIC SYSTEM (1)
FIG 805A ELECTRIC SYSTEM (2)
FIG 806 ELECTRIC SYSTEM (3)

- 200 -
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FIG 801 BATTERY MOUNTING Year/Month

T455SHGBC 2022-12

10

A \1:1‘_ f 1
e 55 - TO EIG HARNESS ;I 4
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[ err———mro == nonncl &= 5
i/ 5 :4_:; 4

B o o i
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., Q o
S
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==
Year/Month
FIG 801 BATTERY MOUNTING cariMo
202212
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
801 1 14216000522 BH & 21 (12V80AH)ASSY 1
801 2 | 17466210060 BHEcl D ESdI0IE 1
801 3 | V2323606016 A UAEFLUEE(SP) 1
801 | 4 [17466502001 ENECEEIEE 1
801 5 12136503001 SPNRN 1
801 6 |V3042600080 L2EFAHEES2SE M8 1
801 7 | v4011600080 ALE LA M8 1
801 8 | V2183608020 L2EFUAEEES(SP) M8X20 1
801 9 12146503200 SPNR 1
801 10 (12146503300 IS DARGPSF 1
801 11 (12120028430 A, BHE 1
801 12 | V1112605030 A XS 2LEAL 4
801 13 V4111600050 HetAM 4
801 14 (12146230410GB Sci2!, el ARIX 1
801 15 V2173608016 L2EFUAEEEF(S) 2
NOTE
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FIG 802

T455SHGBC

LIGHT & BACK LAMP

==
Year/Month

2022-12

—— DETAIL-KEY NO. 1,2

T483-k-802

NOTE
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==
Year/Month
FIG 802 LIGHT & BACK LAMP
202212
T455SHGBC

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
802 1 19956524001 ol E 8 & ASSY(&), R113 1
802 | 1-01 | 19956522110 H4 &= 12V55W 2
802 2 119956525001 ol E& X ASSY(%), R113 1
802 | 2-01 | 19956522110 H4 &= 12V55W 2
802 3 | 19956200060 [or = 2
802 4 19956524100 IET DEE2H3 COMP(LH) 1
802 5 [19956524200 I DX S22 COMP(RH) 1
802 6 |V2123606016 F2=E(SP) M6X16 2
802 7 | V2183608016 L2EFUAEEES(SP) M8X16 6
802 12 19956684200 2tOl &, otLiA 1
802 13 [ 14256210040 OtLIAS & X(9) 3
802 14 | V1222606010 & KHS I &2 LEAKSP) M6X10 3

NOTE
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FIG 803

T455SHGBC

INSTRUMENT PANEL

==
Year/Month

2022-12
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==
FIG 803 INSTRUMENT PANEL Year/Month
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
803 10 (11796602100 i 2, 0il EF 1
803 10 [11796602101 i 2,0l EF 1
803 11 | V1222604012 & XS I &2 LEAKSP) M4X12 4
803 12 | 14537072501 B o EHB AR XIASSY 1
803 13 [ 12516743300 A 2 X (PTO)ASSY 1
803 14 10536462600 ARIXIASSY , LEAZE 1
803 16 | 13156642202 ZHl ARIX 1
803 17 | 13746462600 AP Xl ASSY, 45 PTO 2E 1
803 18 [ 14527078701 AR XAE I 1
803 19 (11767078530 cte, RH/2I 1
803 | 20 |12187078540 ctel | LH/SHI 1
803 | 21 |14527078550 cHeE,PTO 1
803 | 22 |15536462500 RES(+,-) & % X| ASSY 1
803 | 23 |14546462400 ARIX ASSY(E = <) 1
803 | 24 |17466462700 A 21Xl ASSY, INHIBIT 1
803 | 25 |17466462600 A 21Xl ASSY , REGEN 1
803 | 26 |15537078560 Y, ALK 2
803 | 27 |20085312600 OtH AR Xl ASSY 1
803 | 27 |20085312400 A2 A L[X] ASSY 1
803 | 28 |20085312600 OtH A Xl ASSY 1
NOTE
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==
Year/Month

FIG 804 ELECTRIC SYSTEM (1)
2022-12

T455SHGBC
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==
Year/Month
FIG 804 ELECTRIC SYSTEM (1)
202212
T455SHGBC
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
804 1 17486300012 HST 21 EZE¢f ASSY 1
804 1 17486300013 HST 21 EZE¢2f ASSY 1
804 2 | V2123606016 S22 = E(SP) M6X16 2
804 3 | 13606642401 = dl MSET 3p(2M 1
804 4 (V2123606016 F2=E(SP) M6X16 1
804 5 20115300010 & dI OI(TWIN) ASSY 1
804 6 |V2123606016 F2=E(SP) M6X16 1
804 7 | 14326210061 SEUHEM12) 2
804 8 15186213200 A& 2Ol EARIX] ASSY 1
804 9 | 14526642101 A Ol AASSY, &= 1
804 10 |V2123606020 F2=E(SP) M6X20 2
804 11 [ 11796683000 GfLI A ASSY , Oil € 1
804 12 | 16586652000 S ESEY 1
NOTE
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FIG 805A

T455SHGBC

ELECTRIC SYSTEM (2)

==
Year/Month

2022-12

=
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==
FIG 805A ELECTRIC SYSTEM (2) Year/Month
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
805A | 2 |11796683100 otLI A ASSY, 2l O 1
805A | 2 |11796683101 otLI A ASSY, 2l O 1
805A | 3 | 14527024906 ofLI A ASSY, JHE! 1
805A | 3-02 | V1907004020 A XHS U EHE LEAL M4 2
805A | 5 |13424020060 A 0l = E+OI(300) 5
805A | 6 | 13764020030 A 0l = E+OI(140) 5
805A | 19 |13606562000 =S 2
805A | 20 |V4111600050 HetAM M5 4
805A | 21 |V4011600050 AT QLA M5 4
805A [ 22 |[V3402700050 =224 E(M5) M5 4
805A | 33 |14527072300 OHHILE ASSY 1
805A |33-01| 14527072310 OHHI L 1
805A | 36 |14527025501 ALl E ASSY 2
805A | 37 |14527073120 AOEHHE, AR M4 8
805A | 38 |16997024500 2 Ll S ASSY 1
805A | 39 |17687025300 HNOI=E2E 1
805A | 40 |14527082230 AE L E 30l = assy 1
805A | 41 | 14527082220 24 21 EESHASSY 1
805A | 42 |V1112605012 A S YU 2LEAL M5X12 4
805A | 43 |10547024801 AHUL ASSY , EFEA 1
805A | 45 |V1222605016 & XS I &2 LEAKSP) M5X16 2
805A | 46 |13267028202 EdlgcdHB A ASSY 1
805A | 47 |V1112605030 A EEHI E2LEAL 3
805A | 48 |34522812402 SHE X ASSy 1
805A | 49 |V2183608020 L2EFUHEEE S (SP) M8X20 1
805A | 50 |14527062600 S HASSY, Z & E/2t01H 1
805A | 50 |14527062600 S HASSY, Z & E/2t0IH 1
805A | 50 |14527062601 S HASSY, ZE2E/2t0IH 1
805A | 51 |V2193606020 2= E(SPL) M6X20 1
805A | 54 |16997032000 2 H(2H0I1H) ASSY 1
805A | 54 |16997032000 2 H(2H0I1H) ASSY 1
805A | 54 |16997032001 2 H(2H0I1H) ASSY 1
805A | 55 |V2193606020 2= E(SPL) M6X20 1
805A | 56 |15186682120 StLIA (X ZE S) 2
NOTE

-210 -




==

FIG 806 ELECTRIC SYSTEM (3) Year/Month
T455SHGBC 2022-12
_ BMTER.Y( ‘_ i '\ eiss
AL 'a' AIRPRES\% Q@ &3 §
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==
FIG 806 ELECTRIC SYSTEM (3) Year/Month
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
806 1 17466682206 of LI A (2l &) ASSY 1
NOTE
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9. cte/=& PART NO.T9

FIG 901 TOOL & ACCESSORY 214
FIG 902 WEIGHT 216
FIG 903-1 LABEL 218

FIG 903-2 LABEL 220
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FIG 901

T455SHGBC

TOOL & ACCESSORY

==
Year/Month

2022-12

NOTE
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==
FIG 901 TOOL & ACCESSORY vear/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
901 1 14509050001 3 SET 1
901 2 | 14019060050 AT 1
901 3 | V9361500150 =ct0l0f 150 1
901 4 (V9201508010 LA AIN L 8X10 1
901 5 |V9201512014 LA AT 12X14 1
901 6 | V9201513017 LA AN L 13X17 1
901 7 | V9201519022 LA AN L 19X22 1
901 8 | V9201524027 LA AT 24X27 1
901 9 | V9451506100 EctOlH(+) 6X100 1
901 10 [V9411506100 EctolH 6X100 1
901 11 | 37614120021 S+=HU 1
901 12 (11779500010 I E JHE 2 11(T455/555HST) 1
901 13 (11779400010 AMEXHE B A, T455/555HST 1
901 13 [11779400011 AMEXHE B A, T455/555HST 1
901 14 14215020020 R 2
901 | 15 [10547024831 NEEERTCEEEEES) 1
901 16 | 10547024811 222 1
901 17 [ 14527078721 7| SET, TYM 1
901 17 (12147078721 J| SET 1
901 18 (17975152101 ELEMENT , SUCTION FILTER TM 1
901 19 (12136213210 i, =UHEQE 1
NOTE
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==

FIG 902 WEIGHT Year/Month
T455SHGBC 2022-12
7
14
T575-E-802
NOTE
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==
FIG 902 WEIGHT vear/Month
T455SHGBC 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
902 1 14529400011GB I AO0IE 1
902 2 | V2523614030 AHEEZEE3S M14X30 2
902 3 | Vv4011600140 ALE2LA M14 4
902 4 (V3043600140 L2EFAHEES2S M14 2
902 5 | V2013614040 LEFUHEEES) M14X35 2
902 6 |14529294001GB A0l £(28) 6
902 6 | 14529294002GB A0l E(28) 6
902 7 | 14529609301 A0 E =S EM14) 1
902 7 | 14529609302 A0IE = E(M14) 1
902 7 15189609300 A0l E = E(365) 1
902 8 | V3043600140 L2EFAHEES2S M14 2
902 9 |Vv4011600140 AT QA M14 1
902 10 (V4111600140 HetAM M14 1
902 11 | V2013614040 LEFUHEE(ES) M14X40 4
902 12 |Vv4011600140 ALE2A M14 4
902 13 [ 15184073200 A0l <3 CoOmMP 1
902 14 13603063000 £l ASsY 1
NOTE
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==
FIG 903-1 LABEL Year/Month
2022-12
T455SHGBC
’ “}KMMKNW Inner/Outer air Ventilation
B .
= * For effective use, open it when

e | EEE

rotating fan and 1220004122,

belts to _prevent 18

senous injury.

12009100120

except operator.

 ADANGER| |
@ Da not ride *

o

3008100080

Do not touch while
the system is hot.
It cause serious
burmns

LGNS0

|Co not refuel the tractor

while smoking or near
nacked flame or sparks,

ahua)“s stop engine before
refueling tractors, i

This Tractor rnag fip
over unexpectedly and

is able to jump free
1.Never operale a tractor

equipped with roll over
protection.

fram the rear axle.

A DANGER |

quicker than an operator

without a praper Roll over

Prolection Structure. (ROPS)
2.Always wear your seat belt

when operating this tractor

3.Never pull from above or

4.Do not operate the trasctor on
steep slopes or near drop offs
S.Avoid sharp high speed ums
Serious injury or death may

result from tractor upsets.
LI -

Py

38

33

ariuons

T

Do not use the

sub shift lever

at "H" postion when
driving backward.

0-710-0010

Stay clear of raised Boom
and bucket. :

Death or injury may result if

this tractor over tums with the ROPS

in the folded down position.

Operate this tractor with the ROPS

folded down only when necessary,
not wear seat belt if operated with

ROPS folded down

e

40

NOTE

-218 -




==
FIG 903-1 LABEL Year/Month
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
903-1| 4 |12009100010 ctdll, /R 1
903-1| 5 |12519430040 4wD0t3 1
903-1| 6 |12009100160 ctel, ?lg/ss= 1
903-1| 17 |12009100050 ot FL/el|ds 1
903-1| 18 |12209041222 .20 ==t e 1
903-1| 23 |12009100120 ctell ) == o/ 1
903-1| 24 |12009100150 ctel  Z/etCiooid 1
903-1| 30 |17699100100 ctel, 3 /A0 AEES 1
903-1| 31 |11729010040 0t=3, 2 LH8 E(T455) 2
903-1| 31 |11729010041 Ot=, 7455 2
903-1| 31 |11729010042 Ot=3, /1455 2
903-1| 32 |15829040220 MK AE HEHEU) 1
903-1| 32 |T0019110060 SAHEE  =F/EU 1
903-1| 33 |12009100240 cHel , =9/ S| 1
903-1| 34 |14729020011 ctE(HST) 2
903-1| 34 |14729020012 ctE(HST) 2
903-1| 37 |19959041130 cteE TYM(66X150) 2
903-1| 41.1 | 11789045040 & A EHCABIN) 1
903-1| 42 |19129041130 e TYM(75) 2
903-1| 47 |12149020110 el HIMNE S 1
903-1| 48 |12519100130 ctel JelA 1
903-1| 49 |12519100140 cHY, MEOIE 1
903-1| 50 |12129200020 HE(FH=/E01AE) 1
903-1| 51 |12147025120 =l E 2E 1
903-1| 60 |11999010020 TYM cte 2
NOTE
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FIG 903-2

T455SHGBC

LABEL

==
Year/Month

2022-12
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LOCK BUTTEN

Push the butten to lock
position with joystick lever
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implement is not ope(alt?i“%:im

SLOW
{LOCK)
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A WARNING

Work in ventilated

12004100000 J |
!

Operator's
manual

Periodic venbilation should
be made to avoid suffocation
while heating an air condit-

ioning is used. Slee
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the cab is prohibit
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Always sel the knob to lock when
1 Travelling on the road
2 Replacing blades on an implement
3.Making adjustment to an implemeant
Sudden dropping of an implamant
Can cause Senous injury orgela&
2004102045
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manual.

AWARNING
—————————————
#5tart engine anly from cperators
seat. i safety starl switch is
by passed engine can start with
transmission in gear.
*Do not connect of shorl across
terminal on starter solencid.
= Allach boosler cables as shown
on battery decal and aperators

Starting In gear causing runaway
can resull in serious injury.
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A WARNING

50
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Always app
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when parking.
Failure o do s0 can cause
accidents and damages.

he park brake

13000100030

———————
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aking an
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A300.806.007.0
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[AWARNING

S/

Never use the diff-
lock at high speed or

on the road as this

can cause rollover

and injury.

=== Yo~

Do not adjust
the tilt handle
when traveling.

00080
R ——

Attach impl
and trailers to the

WARNING]
0

Always faslen
Your seat belt.

0100180

8

W 540
N
¥ 1000

36

tractor only usiny |
the pr an*)edld?aw— I
bar or hiteh. o000 )|
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QPERATION
- - e

Do not use the
accelerator lever
execpt working
on the field.

A DANGER

Rotating driveline con-
tact can cause death
KEEP AWAY !
Keep all drive line.
Tractor and equipment
shields in place during
operation,

1IOHICTAD

NOTE
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==
FIG 903-2 LABEL Year/Month
T455SHGBC 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
903-2| 3 12009100030 ot Z /DDA 1
903-2| 7 |17689100170 ot =9J/otd 1
903-2| 8 12009100190 ctel | Z /ot E 1
903-2| 9 12009100210 ot  BASZE 1
903-2| 10 |17689200050 e FHe/XsUE 1
903-2| 11 |12009100020 cte & /I 1
903-2| 12 |12009100060 ot FxtsE 1
903-2| 13 |12009100040 ot F/ASHEE 1
903-2| 14 |12009100111 el /002 1
903-2| 15 |12009100070 ctel 2 /2d013 1
903-2| 16 | 12009100080 ctel 2/EE 1
903-2| 19 |12009100140 ot H /A0l 1
903-2| 20 |12009100130 ctel, ?&/PTO 1
903-2| 21 |17699100090 ot B L/ZR0|AE 1
903-2| 29 |12009100230 e, =o/F s 1
903-2| 35 |12609040620 dI(AEE) 1
903-2| 36 |12149040021 ctel  PTO AIEH 1
903-2| 44 |17409209010 ot X X/DPF I & ALK 1
903-2| 45 |15189030060 ZEOFA) 1
903-2| 46 |15189030070 ZEOA(B) 1
NOTE
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